CDM853.00

WHEEL LOADER

PARTS BOOK







Preface

Thank you for selecting our products.

The Parts Book is specifically for the CDM853.00 wheel loader with standard configuration, which provides relevant
detailed information about all systems/assemblies/parts, including Chinese/English description, part number, specification and

quantity perunit etc.

Non-standard products configured with other brand diesel engine, transmission, axles and optional parts, and modified
loaders, e.g. coal loader, rock loader and high dump loader etc, can cause some changes in the systems/assemblies/parts,
which are not listed in the Parts Book. Product improvement or supplier alteration might make parts different. If you have any

question about the manual, please contact us or your nearest dealer.

In addition to parts description, specification and quantity, the Serial Number and Manufacture Date of specified
machine should be supplied with spare parts order, so that we can deliver you correct parts in time.

Customers are sincerely requested to give us suggestions with contactinformation on the back cover.

Lonking Holdings Limited

June, 2010




Contents

I. Diesel Engine System ... 01 | VI. Hydraulic Steering System ...............ccccccco i, 73
1.1 Diesel engine assembly ........c.ooiiiiiiii i 01 6.1 Hydraulic steering SyStem ... 73
1.2 Throttle control assembly ..., 09 6.2 Steering CYIINAET ...........uviiiieeiee e 79

Il. Torque Converter SYStem ..............cccooiiiiiiiiiiii e 11 | VI Implement Hydraulic System ..............cccoooiii 83
2.1 Torque converter SYSIEM ........uuuueeiiiiii e 11 7.1 Implement hydraulic system ... 83
2.2 Torque converter and Transmission oil circuit assembly ..................... 13 7.2 Hydraulic tank assembly ... 93
2.3 Torque converter assembly ..........ooooiiiiiiiiiiii e 17 A i o311 o L= P UERPRRRN 97

lll. Transmission System ..o 25 4 I o3 T 1= S 101
3.1 TransSmISSION SYSIEIM ........cuuviiiiiiiieie e 21 | VIII. Service Brake System ................ooooiiiiiiiiiiiie e 105
3.2 Transmission assembIy | .......c.oooiiiiii e 23 8.1 Service brake SYStem ... 105
3.3 Transmission assembly Il ...........uuvreiiiiiiiei e 29 8.2 Air tank assembly ........oooiiiiii 111
3.4 Shaft | aSSembIY ........ooiiiii 31 8.3 DiSCDBrake ....cooeiieee e 113
3.5 Shaft 1 assemMbIy ..o 33 | IX. Emergency And Parking Brake System ..................ccoccociiiiniiiien e, 117
3.6 Shaft Il assembly ... 35 | XoFrame System ..........oooiiiiiiiii 119
3.7 Shaft IV assembly ... 39 | XL Implement System ... 125
3.8 PIANEL INES ..o 41 | XIL Cab SYStem ......ccoooiiiiiiiiii e 129
3.9 TranSMISSION PUMP .....uuuiiiiiiiiiieee e e e ee e e e e e e e e e ree e e e e e e e e e eaans 47 | XIL Out Panel System .............coooiiiiiiiiiieecee e 139
3.10 Oil pan assembIly ........ccooiiiiiiiiiii 49 | XIV. Electrical System ............ccooiiiiiiiiiii 141

IV. AXIE SYSTEM ..o B1 | XVLTOOLKit ... 149
4.1 AXIE SYSTEIM .. 51 | XVLI. Greasing Points Indication Layout ....................ccccooiine. 154
4.2 Standard 50F axle | .........ueeeiiiiiiiiiiiiceeeee e 53 | XVIL. Wiring Harness ............oooviiiiiiiiiiiiiiii et 155
4.3 Standard 50F axle 1l ... 59
4.4 Differential assembly for standard 50F axle ............cccocoeeeveeeeeiniiiinnns 65
4.5 Front drive shaft assembly ... 67
4.7 Rear drive shaft assembly .........ccccvveiiiiieeiii e 69

V. Speed Control Assembly ... 71
5.1 Speed control assembly ..o 71




-
LONKING 7= 1 sEah R HL £ DIESEL ENGINE ASSEMBLY

DH615G0430 el %4t DH615G0430 Diesel Engine Assembly (CDM853.01)( & /Figure 01)

18
19
20
21
22

27 29 31 33 35
/ 30 32 34 36

‘i IHE
[

12 \
13 —
14 4oL

42 41 39
43 10




ek EHL R 48 Diesel engine system

LONKING 72X

DH615G0430 L& & ShHL%& % DH615G0430 Diesel Engine System (CDM853.01)( & /Figure 01)

s RE I3 W BE pEes
Item Parts number Part Description Specification Qty Remarks

1 | GB/T5783 W Bolt M10X20-8.8 4

2 | GB/T93 gAY Washer 10 4

3 | GB/T97.1 | Washer 10 4 2-SX4878-1

4 | CDM853.01.07 XUAZJH VA E 2% Oil cooler of transmission and torque 1

converter R 45X210-2 7Y

5 | HG/T3036 KA K B Radiator water outlet pipe 1

6 | JB/T8870 W5 47 Hoop p44-64 2

7 | GB/T5783 B2 AE Bolt M12X45-8.8 4

8 | GB/T93 | Washer 12 4

9 | GB/T97.1 HJE Washer 12 4 Ji % 401002B

10 | LG853.01-007 TKFE e B Radiator rubber pad 4

11 | CDM853.01.04 TKAH &K Radiator assembly 1

12 | GB/T5783 e Bolt M12X30-8.8 2

13 | GB/T93 HJE Washer 12 4

14 | GB/T97.1 | Washer 12 4 KNP

15 | 90003989308 W% 57 Hoop p44-60 4 BIKREE @45

16 | 612600160002 RAWLE/KFE F/KE | Upper water pipe from engine to radiator 1 4ME /DH615G0430

17 | LG853.01.03 SEHAL Diesel engine 1




I.GIIKI—IIG =1 5% ZhHL A% DIESEL ENGINE ASSEMBLY
DH615G0430 el %4t DH615G0430 Diesel Engine Assembly (CDM853.01)( & /Figure 01)

18
19
20
21
22

27 29 31 33
/ 30 32 34 35




ek EHL R 48 Diesel engine system

LONKING 72X

DH615G0430 $&ihiHl & 4t DH615G0430 Diesel Engine Assembly (CDM853.01)( & /Figure 01)

e ke R e BE pEes
Item Parts number Part Description Specification Qty Remarks

18 | 612600111963 VO S AR AR Desert air filter assembly 1

19 | GB/T5783 B2 AE Bolt M10X30-8.8 4

20 | GB/T93 HJE] Washer 10 4

21 | GB/T97.1 HPE Washer 10 8

22 | GB/T6170 BER] Nut M10-8 4

23 | 612600110394 YRS E S IER IR E | Desert air filter connecting hose 1 ie& @170X180

24 |1 90003989318 5 57 Hoop ¢175-200 2

25 | 615G60110065 SR PETE 2 Air filter 1 KLQ-119

26 | 90003802523 W2 A% Bolt M10X25-8.8 8

27 | 90003931122 oS SR Spring washer 10 8

28 | 90003930271 PR Flat washer 10 16

29 |612600110116 TH 5 oS Muffle 1

30 | 615G60110032 M=k 319 Muffle gasket 1

31 | 612600111318 VH B st R e Muffle air inlet bolt M10X38-8.8 4

32 | 90003888470 EEIL 35 Self-lock nut M10 4

33 | 612600110394 BRI S G ALt Rubber 1

34 | JB/T8870 M5 i Hoop ¢105-127 2

35 [ 612600110506 VH B R R Muffle air inlet pipe 1




I.GIIKI—IIG =1 5% ZhHL A% DIESEL ENGINE ASSEMBLY
DH615G0430 el %4t DH615G0430 Diesel Engine Assembly (CDM853.01)( & /Figure 01)

g i 7 d K14 £l 4 &
N
u\,_““ 9 S
00 \
\ X
R \ 2
ol Gt —r
[ 1
o [lo 8o O oo o o

_____ N\l

S — =T =
e éé-r-
'/" H 0] L 7”7!

52 45 42 41 39
43 39




ek EHL R 48 Diesel engine system

LONKING 72X

DH615G0430 $&ihiHl & 4t DH615G0430 Diesel Engine Assembly (CDM853.01)( & /Figure 01)

s RE I3 W BE R
Item Parts number Part Description Specification Qty Remarks

36 | 61564G-1110068 MRS HSRE®RS | Supercharger vent pipe gasket 1

37 | 612600080071 oI ET k=g Fuel return pipe 1 L=2400mm

38 | LG853.01.06 T TR B K, Throttle control assembly 1

39 | 90003962025 I e Plug screw 8.8 8

40 |[90003098014 gAY Washer 8 RANHLHT

41 | GB/T15329.1 A4 2% 5] Vi e B Torque converter oil return hose 1 R 2-10X300
42 | JB/T8870 5 57 Hoop ¢8-20 2

43 | LG853.01 I .02 A5 2 ]y Sk Torque converter oil return connector 1

44 | 90003962621 AR B Sk Fuel tank returning oil suction connector 2 RENHLA

45 | 612600080200 0 & B Combined washer 4 KM

46 | 612600080593 AR VR 3 VR Fuel inlet hose 1 L=2200mm

47 | LG853.01-002 I B Sk Pressure connector 1 J#h 403727

48 | GB/T5782 WA Bolt M14X80-8.8 4

49 | GB/T97.1 [ Washer 14 4

50 | SPL-CO M14 [IEYN. =SS Lock nut 8 4

51 | LG853.01-001 SEMALR B Diesel engine rubber pad 2 Ji>N 401011B

52 | GB/T5783 Y Bolt M12X35-8.8 2

53 | GB/T6170 R RE Nut M12-8 2




I.GIIKI—IIG =1 5% ZhHL A% DIESEL ENGINE ASSEMBLY
DH615G0430 el %4t DH615G0430 Diesel Engine Assembly (CDM853.01)( & /Figure 01)

=

z 1
2.
= ©
=Fi5F] =
o o ]
( 777777 :& 7° j’ — A F T
. ﬁ ffffff Y T -
. I P |
\\\\ ‘
N |
A S J
55




SRR Diesel engine system LONKING 72 X
DH615G0430 $&ihiHL & 4t DH615G0430 Diesel Engine Assembly (CDM853.01)( & /Figure 01)

e Re R T BE e
Item Parts number Part Description Specification Qty Remarks
54 | LG853.01-008 IKFE S HEAT Radiator support rod 2

55 | 612600160006 IKEE BB 28 KE Water pipe from water pump to cooler 1 BB @45X1200




I.GIIKI—IIG 7z T TR S K THROTTLE CONTROL ASSEMBLY
LG853.01.06 1 | JH#: 4\ K A% Throttle Control Assembly ( & /Figure 02)




WM THROTTLE CONTROL ASSEMBLY

LONKING 72X

LG853.01.06 i1 I JH#: 4\ K A% Throttle Control Assembly ( & /Figure 02)

s RE I3 W BE R
Item Parts number Part Description Specification Qty Remarks

1 LG853.01.06.01 T T3 Throttle fllexible L=1900 1 RANHLEC

2 | LG853.01.06-001 Tty ] 2 Flexible fixed bracket 1 LS HLREAL 22 2%

3 | LG853.01.06-002 Tl Sl e Flexible support 1 &l N

4 GB/T93 HPE Washer 6 2

5 GB/T97 .1 [ Washer 6 4

6 |GB/T6170 R R} Nut M6-8 2

7 | GB/T5783 W Bolt M6X20-8.8 2

8 | LG853.01.06.02 VT AR K Throttle pedal assembly 1

9 | GB/T5783 W2 A% Bolt M6X20-8.8 3

10 | GB/T97.1 HPE Washer 6 3

11 GB/T93 [ Washer 6 3

10



I.OIII(I—IIG L A 445 %% TORQUE CONVERTER SYSTEM
%5 2% & 4t Torque Converter System (LG853.02 II) ( & /Figure 03)

11



A Hi%8 7% TORQUE CONVERTER SYSTEM I.OIII(I—IIG L
%5 2% & 4t Torque Converter System (LG853.02 II) ( & /Figure 03)

e RE L ik R R
Item Parts number Part Description Specification Qty Remarks
1 LG853.02.01 AR4E 2% 1 RY Torque converter assembly 1
2 | GB/T93-1987 gAY Washer 10 12
3 | GB/T6171-2000 LS, Nut M10x1 12
4 | LG853.02-001 Rk R A Stud 8.8 12 | iy 402237
5 | LG853.0211.02 XUAZ JH 4% S % QOil circuit of transmission and torque 1

converter assembly
6 GB/T93-1987 | Washer 12 12
7 | GB/T5782-2000 W24 Bolt M12x45-8.8 12
8 LG853.02-002 W I & Oil suction hose 1 A90 ° 307 ° 38I1x1800

12



-

LONKING 72 1L

WA A OIL CIRCUIT OF TRANSMISSION AND TORQUE ASSEMBLY

LG853.02 11.02 XA iM% = i Oil Circuit of Transmission and Torque Assemblym ( & /Figure 04)

13



A A OIL CIRCUIT OF TRANSMISSION AND TORQUE ASSEMBLY

LONKING 72X

LG853.02 11.02 XA = i Oil Circuit of Transmission and Torque Assemblym ( & /Figure 04)

18BG-L750

e R= L WAk R R
Item Parts number Part Description Specification Qty Remarks
1 | L1CH-36-27D Fskik Adapter 2
2 | 90H-270 °-90H/25/28- 1 | AHIg &4 28 |Hose from cooler to torque 1
3 | -L2000 converter
4 | 90H-270 °-90H/25/28- I |ApEgs e HIZs% | Hose from torque converter to 1
5 |[-L1930 cooler
6 | 180H-270 °-90H-25/28- 1 A4igs & k52K |Hose from torque converter to 1
7 | -L1080(M36X2) filter
8 | LG853.02.02-002 Sl Adapter 1
9 |JB1002-77 g Washer 30 1
10 | LG853.02.02.01 e 2 QOil filter 1 YL-98-00
11 | GB/T5783 IE e Bolt M8X35-8.8 4
GB/T6170 R R} Nut M8-8 4
12 | GB/T93 HE Washer 8 4
GB/T97 1 P Washer 8 8
13 | LG853.02.02-003 NN Adapter 1
JB1002-77 el Washer 22 1
14 | 90H-H/25/28-IBZ-25/ JE 2 T R Oil filter oil outlet hose 1

14



-

LONKING 72 1L

WA A OIL CIRCUIT OF TRANSMISSION AND TORQUE ASSEMBLY

LG853.02 11.02 XA iM% = i Oil Circuit of Transmission and Torque Assemblym ( & /Figure 04)

= 1 es

AN

15



A A OIL CIRCUIT OF TRANSMISSION AND TORQUE ASSEMBLY

LONKING 72X

LG853.02 11.02 XA = i Oil Circuit of Transmission and Torque Assemblym ( & /Figure 04)

s RE I3 T BE R
Item Parts number Part Description Specification Qty Remarks
15 | GB/T5782 2 Bolt M10X65-8.8 1
16 | GB/T93 e Washer 10 1
17 | LG853.02.02-004 MBI E Je Rubber pipe clamp 1 4
18 | LG853.02.02-005 H 1| [ Ak Self-made press plate 1

16



I.OIII(I—IIG 7z A A Torque converter assembly
A4 28 i i Torque converter assembly (LG853. 02. 01) ( B /Figure 05)

17



-
A4 g% M Torque converter assembly LONKING 721

A4 28 i i Torque converter assembly (LG853. 02. 01) ( B /Figure 05)

5 = £33 B BE rEe
Item Parts number Part Description Specification Qty Remarks

1 | YB-133/1-0 AR A Torque converter 1 GRS i Ty

2 LG853.02.01-002 ARG SR FEAR Torque converter house dody 1 402216A

3 GB/T5782 e Bolt M10x25-8.8 9

4 GB/T93 H | Washer 10 9

5 LG853.02.01-003 S5 Guide seat 1 402222

6 LG853.02.01-014 ENE Oil return connector 1 402204

7 LG853.02.01-015 H TR S Valve core 1 402234

8 GB/T5781 B2 e Bolt M8x16-8.8 6

9 GB/T93 ez Washer 8 8

10 | LG853.02.01-010 HAEE 11 Spring Il 1 402231A

11 | LG853.02.01-009 R Cover board 1 402230A

12 | LG853.02.01-008 pes W Valve core 1 402233

13 | LG853.02.01-007 PEE 1 Spring | 1 402229

14 | LG853.02.01-006 & 75 Valve cover 1 402228A

15 | GB/T5781 W2 A2 Bolt M8X20-8.8 2

16 | LG853.02.01-011 e SE Plug screw 1 402223

17 | LG853.02.01-005 Bk Pipe connector 2 402111A

18 | LG853.02.01-004 i) H P Copper washer 2 402106

18



I.OIII(I—IIG 7z A A Torque converter assembly
A4 28 i i Torque converter assembly (LG853. 02. 01) ( B /Figure 05)

19



TR SR Torque converter assembly

LONKING 72X

A4 28 i i Torque converter assembly (LG853. 02. 01) ( B /Figure 05)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks
19 [ LG853.02.01-016 VAL R Oil temperature sensor Z3/8’1” 1

20 | LG853.02.01-012 44 Gasket 1

21 | LG853.02.01-013 W52 55 Mornitor cover 1

22 | LG853.02.01-017 L U Spring adjusting pad 148

23 | GB/T5782-1986 BE AR Bolt M12 x 45 12

24 | GB/T93-1987 gAY Washer 12 36

25 | GB/T5782-1986 W Bolt M12 x 30 6

26 | 402211 R Paper gasket 14

27 | GB/T93-1987 gAY Washer 10 12

28 | 402210 kY Round tie plate 1

29 | 402201 £ Gasket 6

30 | GB6171-86 HE Nut M10 x 1 12

31 GB898-86 XSk b2 A Stud AM10 x 18 12

32 | 4022042 B9 M B Spring plate 6=1.0 2

20



LONKING 72X

A4 4% Torque converter

42 ( #3EC ) Torque converter (Standard) ( & /Figure 06)




A4 2% Torque converter

LONKING 72X

Z4E#% ( #3EC ) Torque converter (Standard) ( & /Figure 06)
e RE % T HE P
Item Parts number Part Description Specification Qty Remarks

1 402221 EAE BT Seal ring 2

2 | 402220 it Gear 1

3 | GB276-89 MK Bearing 117 2

4 | GB5782-86 24 Bolt M8 x 35 24

5 | 402227 R Pump wheel 1

6 | GB93-87 [ Washer 8 36

7 GB6170-86 & RE Nut M8 24

8 | 402224 R R Adjusting shim 1 41

9 | 402226 JEAR Press plate 1
10 | 402218 7N Yan Check gasket 6
11 GB5783-86 B2 Bolt M8 x 30 14
12 | 402225 SR Oil guide ring 1
13 [ 402217 S5 Idle wheel 1
14 | GB894.1-86 4 Circlip 80 1
15 | 402209 — IR First stage turbine 1
16 [ 402212-213 TR Second stage turbine 1
17 | 402238 TR R Spline adjusting shim 14
18 | GB893.1-86 14 P Circlip 50 1




LONKING 72X

R4 ¢% Torque converter

42 ( #3EC ) Torque converter (Standard) ( & /Figure 06)




A4 %% Torque converter

LONKING 72X

Z4E#% ( #3EC ) Torque converter (Standard) ( & /Figure 06)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

19 GB276-89 K Bearing 113 1

20 GB93-87 HPE| Washer 10 20

21 GB869-86 UL ANET Countersunk head rivet 8 x 16 12

22 | 402206 — iR First stage turbine hub 1

23 | 402207 — iR First stage turbine hood 1

24 | GB276-89 ol Bearing 210 1

25 | 402208 LY Spring pin 9

26 | 402236 O JE%HI O-ring 1

27 402203 B Hood wheel 1




LONKING 72X

R4 ¢% Torque converter

Zp4ESe (&I ) Torque converter (Selected) ( & /Figure 07)

[




A4 2% Torque converter

LONKING 72X

ASEg% ( JEES ) Torque converter (Selected) ( & /Figure 07)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 | YB-133/1-0 AHES Torque converter 1

2 | GB/T5786-2000 24 Bolt M12 x 1.5 x 25-10.9 8

3 | GB/T93-1987 G R ] Spring washer 12 8

4 ME-418/0-1 R Guard board 1

5 | YB-133/0-04 B NAR AR Input board body 2

6 | YB-133/0-10 PN Input board 1

7 | YB-133/0-03 Ky Big board 1

8 | JB/T8574-1997 & BB EH IR Metal seal ring YH-125 2

9 YB-133/0-02 ISz Idler pulley seat 1




-

LONKING 72 1L

A4 245 TRANSMISSION SYSTEM

AR TEFH & 4t Transmission System (LG853.03) ( &l /Figure 08)

21



A4 245 TRANSMISSION SYSTEM

LONKING 72X

AR FH 2 4t Transmission System (LG853.03) ( & /Figure 08)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 GB/T93 HJE] Washer 18 4

2 | GB/T6170 BER] Nut M18-8 2

3 | LG853.03-001 AT £ B Arc washer 2 J5i~ 403035

4 | LG853.03-002 i Rubber pad 2 J5 4 403031

5 GB/T5782 HEAE Bolt M18x140-8.8 2

6 | LG853.03.01 AR HAH SR Transmission assembly 1 JT.Hf| 403000G

7 GB/T5783 W Bolt M10x25-8.8 1

8 GB/T97 .1 SR Washer 10 1

9 GB/T93 HpE| Washer 10 1

22



I.GIIKI—IIG p - ARG R | TRANSMISSION ASSEMBLY |
sa R | Transmission Assembly | (LG853.03.01) ( Kl /Figure 09)

18

116\@ \;@ 14

23



A A i | TRANSMISSION ASSEMBLY | lﬂnl(l—nG ZX
sk | Transmission Assembly | (LG853.03.01) ( & /Figure 09)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 GB/T6170 BEL) Nut M18 2

2 | 403031 1 e Rubber pad 2

3 | GB/T5782 A Bolt M18 x 40 8

4 GB/T93 HPE Washer 18 10

5 | LG853.03.01.11 T Connecting seat 2 403032-034

6 | GB/T5780 EAE Bolt M18 x 140 2

7 | GB/T5782 W Bolt M10 x 70 13

8 | GB/T93 gAY Washer 10 80

9 | GB/T5782 A Bolt M10 x 75 5

10 | LG853.03.01.13 2R P I ] S Speed control valve assembly 1 403700

11 | LG853.03.01-018 B Seal gasket 1 403029

12 | LG853.02.01-005 EE 2 YN Adapter 2 402111A

13 | LG853.02.01-004 | Washer 2 402106

14 | LG853.03.01-005 EEREN Transmission body 1 403005A

15 | LG853.03.01-017 [ 1 7 Taper stopper 1 403028

16 | LG853.03.01-011 BHZE Plug screw 1 402223

17 | LG853.03.01.12 BERE R Vent pipe assembly 1

18 | GB/T825 I EET Eye screw M18 2

24



-

LONKING 72 1L

A4 S | TRANSMISSION ASSEMBLY |

sk | Transmission Assembly | (LG853.03.01) ( & /Figure 09)

25



A4 M | TRANSMISSION ASSEMBLY |

LONKING 72X

sk | Transmission Assembly | (LG853.03.01) ( & /Figure 09)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

19 | GB/T276 IR 4K Ball bearing 6211/c3 1

20 | LG853.03.01-015 R E Bearing sleeve 1 403057

21 | LG853.03.01-016 CaE S Seal gasket 1 403058

22 | G/TB93 HPE Washer 12 12

23 | GB/T897 RS W2 A Stud Am12 x 30 4

24 | GB/T6170 R R} Nut M12 8

25 | LG853.03.01-001 B Seal gasket 1 403001A

26 | LG853.03.01-002 Uit 7 End cover 1 403002B

27 | GB/T5783 A Bolt M10 x 30 35

28 | GB/T6782 WA Bolt M14 x 30 4

29 | GB/T93 [ Washer 14 12

30 | GB/T1235 0 AUt O-ring D45 x 3.1 1

31 | 403064A Ik 55 Press cover 1

32 | LG853.03.01-019 R Press plate 1 407021A

33 | LG853.03.01.14-002 | e B Qil filling pipe B 1 403061C

34 | Q/(HG4) JG21-94 S AT Fabric hose ®38 x 325 1

35 | JB/T 8870 M 4 Pipe clamp d50 2

36 | LG853.03.01.04.01 | Ik’ A QOil filling pipe A 1 403060C

26



-

LONKING 72 1L

A4 S | TRANSMISSION ASSEMBLY |

sk | Transmission Assembly | (LG853.03.01) ( & /Figure 09)

27



A A i | TRANSMISSION ASSEMBLY | lﬂnl(l—nG ZX
sk | Transmission Assembly | (LG853.03.01) ( & /Figure 09)

e Re R e BE paes
Item Parts number Part Description Specification Qty Remarks
37 | LG853.03.01.14-001 | JnyhiE = Qil filling pipe cover 1 403059
38 | 13050-010 R HE S Oil check plug zZ1/4 " 1

39 | LG853.03.01-009 [ AT 9 Pillar pin 1 403022

28



-

LONKING 72 1L

A HAE 2 A 1| TRANSMISSION ASSEMBLY I

AR FE S % 1l Transmission Assembly 1l (LG853.03.01) ( & /Figure 10)

29



A 4E S A 1| TRANSMISSION ASSEMBLY I

LONKING 72X

AR #EAH = 1l Transmission Assembly 1l (LG853.03.01) ( ] /Figure 10)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 LG853.03.01-005 IERLN Transmission body 1 403005A

2 LG853.03.01-014 ) 22 IR B 5h Steering pump drive shaft 1 403055D

3 | GB/T1096 5 Key 14 x 36 1

4 LG853.03.01-013 5 0] ZE IR U5 He Steering pump drive gear 1 403056

5 | GB/T276 BR 7K Ball bearing 6210N/C3 2

6 | GB/T227 148 Circlip 6120n 2

7 | GB/T276 IR 4K Ball bearing 6012/C3 1

8 | 403610D ki Shaft gear 1

9 | LG853.03.01-012 Z o Seal gasket 1 403021A

10 | GB/T119 i Pin ®10 x 30 2

11 | LG853.03.01.04 TH R 52 Oil pan assembly 1 403400

12 | GB/T93 | Washer 10 14

13 | GB/T5783 WA Bolt M10 x 25 14

14 | LG853.03.01.10 AN IR S Transmission pump 403600 1

30



I.GIIKI—IIG p - — 25 SHAFT | ASSEMBLY
—Hh % Shaft | Assembly (LG853.03.01.01) ( ® /Figure 11)

31



—Hh s SHAFT | ASSEMBLY

LONKING 72X

—# 4 B Shaft | Assembly (LG853.03.01.01) ( & /Figure 11)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 LG853.03.01.01-001 | jig#% i &+ Rotary seal 70x 78 x5 1 403101

2 GB/T276 BRHh K Ball bearing 6016 1

3 LG853.03.01.01-003 | #g N — 215 % Input second stage gear 1 403103

4 LG853.03.01.01-002 | jig#s i &f Rotary seal 45 x 53 x 5 1 403102

5 GB/T301 HE S BRBh Thrust ball bearing 51111 1

6 LG853.03.01.01-004 | %y N— 2 15%E Input first stage gear 1 403104

7 GB/T276 R & Ball bearing 6311 1

8 LG853.03.01.01-005 | %% & Adjusting washer 1 44 | 403105

32



-

LONKING 72 1L

i SHAFT Il ASSEMBLY

Hh& Shaft 1l Assembly (LG853. 03. 01. 02.01) ( & /Figure 12)

—_—
—a

33



“Hh . SHAFT I ASSEMBLY

LONKING 72X

—Hh &A% Shaft 1l Assembly (LG853. 03. 01. 02.01) ( & /Figure 12)

e RE 2R Wtk R R
Item Parts number Part Description Specification Qty Remarks
1 403207A B Roller ®15 x 32 20
2 | 403204A R Spring 40
3 403202A LSRR Spring seat 40
4 | GB276-94 BR A K Ball bearing 6211 1
5 | GB6171-86 BER] Nut M10 % 1 20
6 | GB859-87 gAY Washer 10 20
7 403203 H Ta) day N Intermediate input shaft 1
8 | GB276-94 BRHh K Ball bearing 6010 1
9 403210 [FEE Separating sleeve 1
10 | 403205A A RS B Roller left circlip 1
11 403209 SEZ Inner ring cam 1
12 | 403206 AR Roller right circlip 1
13 | GB893.1-86 il circlip 80 1
14 | 403201 BEFE Bolt 20
15 | 403208A AR AT ES Outer ring gear 1
16 | GB276-94 B K Ball bearing 6210 2
17 | 403211 (SIS Separating ring 1
18 | 403212 1 ) Adjusting washer 1

34



I.GIIKI—IIG p - = SHAFT Il ASSEMBLY
=HE K Shaft 11l Assembly (LG853.03.01.05) ( & /Figure 13)

35



— SR SHAFT Il ASSEMBLY

LONKING 72X

=#h Ak Shaft Il Assembly (LG853.03.01.05) ( & /Figure 13)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 | GB/T276 IR 4K Ball bearing 6022 1

2 | LG853.03.01.05-003 | [&lAE4H Pillar pin 6 403504

3 LG853.03.01.05-001 | HiEksZ 54 Direct gear press disc 1 403501

4 | GB/T6170 WER) Nut M8 12

5 | GB/T93 gAY Washer 8 12

6 | GB/T5783 W2 A% Bolt M8 x 20 12

7 | LG853.03.01.05.01 HiER T r4aY: | Direct gear drive plate components 2 403505-506

8 | LG853.03.01.05-002 | B4 %H Direct gear shaft 1 403502A

9 LG853.03.01.05-004 | EH4E M0 Direct gear driven plate 1 403507

10 | GB/T283 Th & Bearing NJ204E 1

11 | GB/T894.1 f FH 44 P Circlip for shaft 65 1

12 | LG853.03.01.05-007 | #ifE s Disc spring 1 403513

13 | LG853.03.01.05.02 | HrYyEZEH 4 Direct gear piston components 1 403508A-510A

14 | LG853.03.01.01-001 | Jig#k% %} Rotary seal 70x 78 x5 1 403101

15 | LG853.03.01.05-010 | 4 Pin 3 403516

16 | LG853.03.01.05-006 | B A% 5T Direct gear cylinder 1 403512A

17 | GB/T5785 Y Bolt M12 x 1.25 x 100 12

18 | LG853.03.01.05-009 | XX FL L5 pEl Duo-hole stop washer 6 403518B

36



I.GIIKI—IIG p - = SHAFT Il ASSEMBLY
=HE K Shaft 11l Assembly (LG853.03.01.05) ( & /Figure 13)

37



—H = p SHAFT Il ASSEMBLY

LONKING 72X

=#h Ak Shaft Il Assembly (LG853.03.01.05) ( & /Figure 13)

e RE I3 W R R
Item Parts number Part Description Specification Qty Remarks
19 | GB/T119 [ 4 5 Pillar pin ®10jc4 x 30 2

20 | LG50EX.03.01.02-001 | (&) &h%a 4 4 %E Intermediate output gear 1 403511J

21 | GB/T276 BREh 7K Ball bearing 6411 1

22 | LG853.03.01.05-008 i # ] Adjusting washer 1 44 | 403517

23 | LG853.03.01.01-002 Jie A i Rotary seal 45 x 53 x 5 1 403102

24 | LG853.03.01.05.02-002 | 45434 O-ring 1

38



I.GIIKI—IIG =1 V%% SHAFT IV ASSEMBLY
VU%h & 5% Shaft IV Assembly (LG853.03.01.03) ( Bl /Figure 14)

39



VYl SHAFT IV ASSEMBLY

LONKING 72X

VY%K A Shaft IV Assembly (LG853.03.01.03) ( B /Figure 14)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 GB890-80 Je A B B Nylon self-lock nut M33 x 1.5 2

2 | LG853.03.01.03-002 | #[| Washer 2 403303

3 | GB1235-76 O A O-ring ®52 x 5.7 2

4 | LG853.03.01.03-008 | #& fr Gasket 2 403317

5 LG853.03.01.03-001 | 5% Rear flange 1 403301D

6 | GB1235-76 O HU%+tPE O-ring ®130 x 5.7 4

7 LG853.03.01.03-003 | iy} Oil seal seat 1 403304B

8 | HG4-692-67 =g uNHED) Frame seal SG70 x 95 x 12 1

9 GB/T893.1 4 Circlip 130 1

10 | GB/T276 ER A K Ball bearing 6312 1

11 | LG853.03.01.03-005 | %4 Output shaft 1 403314

12 | LG50EX.03.01.01-001 | # H &l ik ¢ Output shaft gear 1 403311

13 | GB/T283 YRRV Roller bearing NUP312E 1

14 | LG853.03.01.03-006 |fg®& Separating sleeve 1 403305

15 | LG855.03.01.01-001 | mivE2 Front flange 1 403316A

40



I.OIII(I—IIG =1 75 PLANET LINES
17EHE Planet Lines ( B /Figure 15)

41



17 EHF PLANET LINES

LONKING 72X

17EHE Planet Lines ( B /Figure 15)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks
1 GB5782-86 W Bolt M14 x 38 8
2 GB93-76 [ Washer 14 8
3 403003A EEf==3 Middle cover 1
4 | 403004A — R4 EL A Gear | cylinder body 1
5 403023 [#] 5 AR Securing plate 1
6 | GB1235-76 O ZUfE O-ring ®20 x 2.4 1
7 403006A SRS Outer seal ring 2
8 403010A SEEEESE Inner seal ring 1
9 | 403008A —RTE ZE A Gear | piston body 1
10 [ 403222A — 4N 5l Gear | inner ring gear 1
11 403012-13 R —R 3 2 | Reverse gear | drive plate 8
components
12 | 403011 BIRS— R4 MBS A Reverse gear | driven plate 8
13 | GB5783-86 B2 A Bolt M10 x 30 4
14 | GB93-86 | Washer 10 4
15 | 403225 =Ry = pueiginy Direct gear connecting disc 1
16 | GB894.1-86 T P34 Bl Circlip for shaft 90 1
17 | Gb276 FR#h K Ball bearing 6210N 1

42



I.OIII(I—IIG =1 75 PLANET LINES
17EHE Planet Lines ( B /Figure 15)

43



17 EHF PLANET LINES

LONKING 72X

T2 HE Planet Lines ( I /Figure 15)
e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks
18 | 403226 K BH#S Sun gear 1
19 | 403224 B3 H Stop plate 1
20 | 403223 —R4AT B4R Gear | planet carrier 1
21 | 403220 & Snap ring 1
22 | 403216 5184 PN 147 B8 Reverse gear inner ring gear 1
23 | 4031014-15 R [ A8 4 Ak Friction plate separating bracket 1
components
24 | 403213A B1R% 47 B 4 Reverser gear planet carrier 1
25 | 403215 IR~ENE Stop washer 4
26 | GB93-87 HPE Washer 8 4
27 | GB5783-86 B2 AR Bolt M8 x 14 4
28 | 403020A PSEAESEIN Inner seal ring 1
29 | 403018A BB g FEAR Reverse gear piston body 1
30 | GB276-89A BRHh K Ball bearing 6010 1
31 | 403227 —R4AT B Gear | planet shaft 4
32 | 403217 E- Y Gasket 16
33 | 403219 Mg £ Separating sleeve 16
34 | GB309-84 WEr Needle ®4 x 35 176

44



I.OIII(I—IIG =1 75 PLANET LINES
17EHE Planet Lines ( B /Figure 15)




{724 PLANET LINES LONKING 7= T
fTEHE Planet Lines ( & /Figure 15)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks
35 | 403218 TR Planet gear 8
36 | 403016 R Spring pin 15
37 | 403017 o Spring 15
38 | 403221 BIR4AT B 5 Reverse gear planet shaft 4

39 [ GB893.1-86 FLAH S Circlip for hole a0 1

46



I.OIII(I—IIG p . —ju = ik 5 TRANSMISSION PUMP
BE KR Transmission Pump (LG853. 03. 01. 10) ( & /Figure 16)

47



AR 575 TRANSMISSION PUMP

LONKING 72X

BEKH R Transmission Pump (LG853. 03. 01. 10) ( & /Figure 16)

e RE I3 W R R
Item Parts number Part Description Specification Qty Remarks

1 LG853.03.01.10.01 AR Pump body 1 403600

2 | LG853.03.01.10-001 | #xdiefy Seal gasket 1 41 [403609

3 GB/T276 BR 7 Ball bearing 6012 1 60 x 95 x 18

4 | LG853.03.01.10-002 | #itki#e Shaft gear 1 403610D

5 GB/T894.1 e Circlip 90 1

6 | GB/T276 IR Ball bearing 6210N 1 50 x 90 x 20

7 GB/T5782 R Bolt M10 x 50 6

8 | GB/T5782 g Bolt M10 x 75 2

9 GB/T93 P Washer 10 8




-

LONKING 72 1L

R TS OIL PAN ASSEMBLY

MRS E R Oil Pan Assembly (LG853. 03. 01. 04) ( & /Figure 17)

49



TR T A OIL PAN ASSEMBLY

LONKING 72X

MRS E R Oil Pan Assembly (LG853. 03. 01. 04) ( & /Figure 17)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 LG853.03.01.04-001 | 1% Plug screw Z3/4" 1

2 LG853.03.01.04.01 T R Fe AR 4H A4 Oil pan shell components 1

3 | GB/T5783 A Bolt M6 x 25 4

4 GB/93 HPE Washer 6 4

5 | LG853.03.01.04-002 | #4ix Plate 2

6 | LG853.03.01.04-003 | 7k Afitk Magnet ®80/40 x 13 2

7 LG853.03.01.04.02 | yE X 7 2u 20 44 Filter screen bracket components 1

8 | GB/T93 gAY Washer 8 2

9 | GB/T5783 A Bolt M8 x 15 2

10 | LG853.03.01.04-003 | #u2% F Gasket 1

50



I.OIII(I—IIG =1 IR £ % AXLE SYSTEM
IXENHF £ 4t Axle system (CDM853.04) ( & /Figure 18)

51



IRENHF %24 AXLE SYSTEM

LONKING 72X

UKENHF £ 4t Axle system (CDM853.04) ( & /Figure 18)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 LG50EX.04.01 AT IR BT L Front axle assembly 1 T Hf LG50F.04000A

2 | GB/T5786 B2 AR Bolt M12X1.5X40-10.9 24

3 | GB/T889.2 LES A Nut M12X1.5-10 24

4 CDM853.04.01 BA% BhHh s AR Front drive shaft assembly 1

5 | GB/T5786 BE AR Bolt M12X1.5X30-10.9 8

6 | GB/T93 gl Washer 12 8

7 CDM853.04.02 Ja AL s e Rear drive shaft assembly 1

8 | LG50EX.04.05 S5 WR B S K Rear axle assembly 1 T Bl LG50F.04000A

9 | GB/T2980 L] Tyre 23.5-25 L-3 4

10 | LG853.04.05 L EISYRY Rim assembly 4

11 | LG853.04-002 BMFIZ 4 Front axle bolt 8

12 | GB/T889.2 LS, Nut M30X2-8 16

13 | LG853.04-003 JaMriEAe Rear axle bolt 8




I.GIIKI—IIG 7z FRUESOFHF | STANDARD 50F AXLE |
FrYE 50F YXzh#F Standard 50F Axle | ( LG50F.04300A HitFH LG50F.04600A j5#5F ) ( & /Figure 19)

53



Fr#ESOFHr | STANDARD 50F AXLE |

LONKING 72X

FrHE 50F YXzh#F Standard 50F Axle | ( LG50F.04300A Hi#FH LG50F.04600A j5#5F ) ( & /Figure 19)

FFs RS F R A% HE B
Item Parts number Part Description Specification Qty Remarks
1 LG50F.04301A B R B Lock nut 1
2 LG50F.04302A B g Washer 1
3 | LG50F.04303A-304A | % \yJ: 22 sk Input flange assembly 1
4 GB/T9877.1-1988 MHED] Oil seal FB80 x 100 x 10 2
5 | LG50F.04305A e Seal cover 1
6 GB5785-86 [y Bolt M14 x 1.5 x 55-10.9 7
7 GB93-87 | Washer 14 7
8 GB/T297-94 K Bearing 31313/P6X 1 65 x 140 % 36
9 | LG50F.04307A AR E Bearing sleeve 1
10 | LG50F.04308A Bl 7 JRE Bearing seat 1
11 | GB/297-84 Bl Bearing 31314E/P6X 1 70 x 150 % 38
12 | LG50F.04309A-310A | 2 i<t #¢ E Spiral bevel gear pair for front axle 1 ( AT )
13 | LG50F.04311A-312A | #2155 56 5l Spiral bevel gear pair for rear axle 1 (JEMFA ) B ST
14 | NJ2309VMR Bl K Bearing NJ2307X9 1 E |V
15 | LG50F.04313A Rt Bracket 1
16 | LG50F.04314A iRy Adjusting nut 2
17 | 47620/47686 Bl K Bearing 47620A/47686 2 82.55 x 133.35 x 33.338
18 | LG50F.04315A-323A | 2 2% & i Differential assembly 1

54



I.OIII(I—IIG 7z FRUESOFHF | STANDARD 50F AXLE |
FrYE 50F YXzh#F Standard 50F Axle | ( LG50F.04300A HitFH LG50F.04600A j5#5F ) ( & /Figure 19)

55



Fr#ESOFHr | STANDARD 50F AXLE |

LONKING 72X

FrHE 50F YX3h#F Standard 50F Axle | ( LG50F.04300A Hi#FH LG50F.04600A j5#5F ) ( & /Figure 19)

e = L3 e BE &
Item Parts number Part Description Specification Qty Remarks
19 | LG50F.04324A MK Bearing cover 2
20 | LG50F.04325A Y Bolt 4
21 | LG50F.04326A A Steel wire 16# x 500 2
22 | LG50F.04333A R e < 14 R R AR Spiral bevel gear bolt 12
23 | GB6178-86 VAR LS Groove nut M14 x 1.5-10 12
24 | GB5783-86 Y Bolt M10 x 1 x 20-8.8 2
25 | GB93-87 | Washer 10 2
26 | LG50F.04327A B A Lock plate 2
27 | LG50F.04328A lIR~ENE Stop washer 1
28 | GB6173-86 BER] Nut M27 x 2-8 1
29 | LG50F.04329A-330A | & HfEhZ e Thrust bolt 1
30 | GB5785-86 Y Bolt M12 x 1.5 x 50-10.9 1
31 | GB93-87 | Washer 12 1
32 | GB/T5786 B2 e Bolt M12 x 1.5 x 45-10.9 2
33 | GB/T93 B Washer 14 14
34 | GB/T119 4 Pin A12 x 20 3
35 | LG50F.04331A i HE Adjusting shim 1
36 | LG50F.04332A R Adjusting shim 1

56



-
LONKING 72X FRWEBOF M | STANDARD 50F AXLE |

FrYE 50F YXzh#F Standard 50F Axle | ( LG50F.04300A HitFH LG50F.04600A j5#5F ) ( & /Figure 19)

57



Fr#ESOFHr | STANDARD 50F AXLE |

LONKING 72X

FrHE 50F YX3h#F Standard 50F Axle | ( LG50F.04300A Hi#FH LG50F.04600A j5#5F ) ( & /Figure 19)

e Re R e BE paes
Item Parts number Part Description Specification Qty Remarks
37 | GB/T91 yAREE:: Cotter pin ®3.2 x 26 12

58



I.GIIKI—IIG 7z FF#ESOF MR 11 STANDARD 50F AXLE I
FrUE 50F IXBh#F Standard 50F Axle Il ( LG50F.04500A Fi#rH LG50F.04800A J5#FH )( B /Figure 20)

59



Fr#ESOFHr 1| STANDARD 50F AXLE I

LONKING 72X

FrUE 50F IX3h#F Standard 50F Axle Il ( LG50F.04500A Fi#rH LG50F.04800A J54#FH )( B /Figure 18)
e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 LG50F.04401A TR Planet gear carrier 1
2 LG50F.04402A-404A | PN ixA Bl = Rk Inner ring gear assembly 1
3 | LG50F.04405A (RS Separating sleeve 4
4 | LG50F.04406A et Needle 216
5 | LG50F.04407A T4 Circlip 8
6 | LG50F.04408A B Seal gasket 1
7 | GB93-87 | Washer 12 7
8 | GB5783-86 B2 AE Bolt M12 x 25-8.8 7
9 LG50F.04409A AT EEC Planet gear shaft 4

10 | LG50F.04410B LSV Wheel end cover 1

11 | GB894.1-86 e Circlip 50 1

12 | LG50F.04411A HJE Washer 3

13 | LG50F.04412A et 1 3L Axle shaft stopper 1

14 | LG50F.04413A PR Block 1

15 | LG50F.04414A e Sun gear 1

16 | LG50F.04415A ITE®R Plant gear 4

17 | LG50F.04416A W FE Plug screw 1

18 | GB93-87 HJE] Washer 10 1

60



I.GIIKI—IIG 7z FF#ESOF MR 11 STANDARD 50F AXLE I
FrUE 50F IXBh#F Standard 50F Axle Il ( LG50F.04500A Fi#tH LG50F.04800A J5#FH )( B /Figure 18)

61



Fr#ESOFHr 1| STANDARD 50F AXLE I

LONKING 72X

FrUE 50F IX3h#F Standard 50F Axle Il ( LG50F.04500A Fi#rH LG50F.04800A J54#FH )( B /Figure 18)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks
19 | GB5783-86 BE AR Bolt M10 x 25-8.8 1

20 [ LG50F.04417A B Washer 1

21 | LG50F.04418A T ZE Oil plug 1

22 | LG50F.04419A (RS Separating sleeve 1

23 | LG50F.04420A [ e R F Round nut 2

24 | GB858-88 HJE Washer 85 1

25 | LG50F.04421A HE Taper sleeve 1

26 | GB/T297-94 Bl K Bearing 32026 1 130 x 200 x 45
27 | LG50F.04422A O %t E O-ring 1

28 | LG50F.04423A B Wheel hub 1

29 | LG853.04.01-019 H5h A% Brake disc 1

30 | GB/T297-94 Hh7K Bearing 32024 1 120 x 180 x 38
31 | LG50F.04425A TR Oil baffle 1

32 | LG50F.04426A e Shaft sleeve 1

33 | GB9877.1-88 T Oil seal FB150 x 180 x 15 2

34 | GB5786-86 Ly Bolt M20 x 1.5 x 50-8.8 10

35 | GB93-87 [ Washer 20 20

36 | GB6171-86 R RE Nut M20 x 1.5-10 10

62




I.GIIKI—IIG 7z FF#ESOF MR 11 STANDARD 50F AXLE I
FrUE 50F IXBh#F Standard 50F Axle Il ( LG50F.04500A Fi#tH LG50F.04800A J5#FH )( B /Figure 18)

63



Fr#ESOFHr 1| STANDARD 50F AXLE I

LONKING 72X

FrUE 50F IXBh#F Standard 50F Axle Il ( LG50F.04500A Fi#rH LG50F.04800A J5#FH )( B /Figure 18)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks
37 | LG50F.04427A Ll Y e Wheel rim bolt 10

38 | LG50F.04400A LSV BT et I Wheel reductor assembly 2

39 | LG50F.04500A B JE M e ik, Front/rear axle housing assembly 1

40 | LG50F.04300A T RIE 2R AR Main reductor assembly 1

41 | LG853.04.01.04B ERE Vent pipe 1

42 | GB/T6173 LS, Nut M10 x 1 1

43 | 408100 A 20 Bh 2% Sk Disc brake assembly 4

44 | LG853.04.01.05 e 2 Plug screw 1

45 | LG50F.04002A ek Axle shaft 4

64



-
LONKING 72X 50F =784 % DIFFERENTIAL ASSEMBLY FOR STANDATD 50F AXLE

50F Zi#Ezs &k Differential Assembly For Standard 50F Axle (LG50F.04315A-323A) ( I /Figure 19)




50F Zi#i#s i DIFFERENTIAL ASSEMBLY FOR STANDATD 50F AXLE

LONKING 72X

50F Zi#Ezs &k Differential Assembly For Standard 50F Axle (LG50F.04315A-323A) ( I /Figure 19)

5 = £33 T BE rEe
Item Parts number Part Description Specification Qty Remarks

1 LG50F.04315A-316A | Zi# 2855 | Differential case | 1

2 LG50F.04317A e Axle shaft gear 2

3 | LG50F.04318A Pt G e Axle shaft gear gasket 2

4 LG50F.04319A HELG TS Bevel gear 4

5 LG50F.04320A HENEC I Bevel gear gasket 4

6 | LG50F.04321A i Spider 1

7 | LG50F.04322A FETH AR AR Differential bolt 8

8 | GB/T6178-86 T f iz R Groove nut M16 x 1.5-10 8

9 GB/T91 TF 145 Cotter pin 4 x 28 8

10 | LG50F.04316A ZiEzsre Differential case Il 8

66



I.onl(l—nG =X WiteshH FRONT DRIVE SHAFT
Ri4%3) % Front drive shaft (CDM853.04.01) ( &l /Figure 20)

67



Btz FRONT DRIVE SHAFT

LONKING 72X

Hi4& 3% Front drive shaft (CDM853.04.01) ( &l /Figure 20)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 LG50F-023A 2% X Flange yoke 1

2 | LG50F-026 P4 B Spring washer 8

3 911.115-2201080 + -l Spider 2

4 LG50F-055 e ah Y s Ak, Spline shaft fork assembly 1

5 LG50F-015 YEIE Y AR Welding fork assembly 1

6 | JB/T7940.1 THIAR Oil cup M8 x 1 1

7 | LG50F-023 EE 3¢ Flange fork 1

68



-
LONKING 72X G f:2h% REAR DRIVE SHAFT ASSEMBLY

Jat&3h% Rear drive shaft assembly (CDM853.04.02) ( & /Figure 21)

69



JEf£3h%H) REAR DRIVE SHAFT ASSEMBLY

LONKING 72X

Ja1&3h%H Rear drive shaft assembly (CDM853.04.02) ( & /Figure 21)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 LG50F-023H 2% X Flange fork 1

2 LG50F-055H 1o Y I o B Spline fork shaft assembly 1

3 LG50F-026H SRy Spring wahser 8

4 LG50F-020H B Y AR Sleeve fork assembly 1

5 HWT-2273-00 + R Spider assembly 2

6 LG50F-023HA % X Flange fork 1

70



I.OIII(I—IIG 7z A5 R\ % SPEED CONTROL SYSTEM
BHEEEY RS Speed Control System (CDM853.05) ( & /Figure 22)

71



A5 R4 SPEED CONTROL SYSTEM lﬂnl(l—nG =1
BHEBEN RS Speed Control System (CDM853.05) ( & /Figure 22)

e RE L W R R
Item Parts number Part Description Specification Qty Remarks
1 LG50C.05.01.01 25 TR R 2 B T Speed control flexible shaft L=2050mm 1
2 | GB/T5783 B2 AE Bolt M10 x 25 2
3 | GB/T93 | Washer 10 2
4 GB/T97 .1 HPE Washer 10 2
5 LG853.05.01.03 25 S5 0 ey [ 2 4 Speed control flexible shaft 1

securing plate

6 | LG853.05.01-001 B Lock plate 1
7 | GB/T5783 B2 AE Bolt M8 x 45 2
8 GB/T93 HpE Washer 8 2
9 LG853.05.01.02 24 S5 B ey ] S B Speed control flexible shaft 1

securing block
10 | GB/T5782 W2 A% Bolt M6 x 35 2
11 | GB/T93 HE Washer 6 2

72



I.GIIKI—IIG 7z % %48 HYDRAULIC STEERING SYSTEM
)y i £ 4t Hydraulic steering system (CDM853.06) ( &l /Figure 23)

40

73



a3 B £ 45 HYDRAULIC STEERING SYSTEM

LONKING 72X

¥\ & 4t Hydraulic steering system (CDM853.06) ( & /Figure 23)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 LG853.06.08 Wi R Gear pump 1 CBG;j2080

2 | LG853.06-001 EaE e Seal gasket 1

3 | GB/T6170 LES A Nut M12-8 4

4 GB/T97 .1 HPE Washer 12 2

5 GB/T93 [ Washer 12 8

6 LG853.06.01 5 ) 28 VAN Steering pump oil outlet pipe 1

7 | GB/T5782 W Bolt M10X42-8 11

8 | SAE J518 A O-ring 37.69X3.53-N90 1

9 | GB/T97.1 gl Washer 10 4

10 | GB/T93 HPE Washer 10 22

11 H-H-19/18- II -L892 | #£|m Lk im & Steering gear oil inlet hose 1

12 | 90H-H-19/18- II -L60D#% LA Hi i ik4s | Steering gear left side oil outlet hose 1

13 | 90H-H-19/18- II e UA M ik | Steering gear right side oil outlet 1

-L550 hose

14 | L1CH-27-20 2R Adapter 4

15 | GB/T5783 WA Bolt M10X30-8.8 6

16 | GB/T97.1 HpE Washer 10 5

17 | L1CH-14-12 EE 2 YN Connector 3

74



B MWE 245 HYDRAULIC STEERING SYSTEM
Hm\ W & &4 Hydraulic steering system (CDM853.06) ( K /Figure 23)

LONKING 72X

75



a3 B £ 45 HYDRAULIC STEERING SYSTEM

LONKING 72X

¥\ & 4t Hydraulic steering system (CDM853.06) ( & /Figure 23)

e = B T BE pEe
Item Parts number Part Description Specification Qty Remarks
18 | LG853.06.02 R E AN Hydraulic steering gear 1
19 | 20411-14/20491-14 ) AL e Steering sensing hose 1
*2W05*800
20 | GB/T5782 WE AR Bolt M10X100-8.8 2
21 | LG853.06-004 JEHR Press plate 2 J= 75 506010C
22 | SAE J518 O K& O-ring 32.92X3.53-N90 2
23 | GB/T5783 W2 AR Bolt M10X35-8.8 4
24 | LG853.06.03 B [m) i L Steering cylinder 2
25 | 45H-45H/13/14-11-L590 | %% [ay i &1 ] e & Hose among steering cylinder 2
26 | LG853.06.05 AU ZE et m k) Rs3k | Front frame steering transition 1
connector
27 | 90H-H-13/14-1I-L700 | % m 45 fLat i iR Right steering cylinder oil inlet hose 1
28 | 90H-270°-90H-13/14- | o) /= F i3t v e & Right steering cylinder oil inlet hose 1
[1-L350
29 | H-H-16/16-11-L950 R R R BE IR Middle articulated hose 2
30 | LG853.06.06 Ja ZE4e s m ol JE4NEE | Rear frame steering transition pipe 2
31 | 90F-F-25/28-2S-L770 |% a1 245k | Hose from steering pump to priority 1
32 | LG853.06.10 LA IR Priority valve 1 YXL-F250F-N7

76



B MWE 245 HYDRAULIC STEERING SYSTEM
Hm\ W & &4 Hydraulic steering system (CDM853.06) ( K /Figure 23)

LONKING 72X

77



103 [ 24 HYDRAULIC STEERING SYSTEM

LONKING 72X

¥\ & 4t Hydraulic steering system (CDM853.06) ( & /Figure 23)

*1W05*500

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks
33 | LG853.06-005 Ja E4et m b E RS | Rear frame steering transition 1 J5iN 506007C
JEAR connector press plate

34 | L1CH-27-33 2SR Adapter 1

35 | ®38X4-600 e r) ZR U i e Steering pump oil suction hose 1

36 | JB/T8870 M $ii Hoop (940-60) 2

37 | LG853.06.07 5 7] 2 TR T AN B Steering pump oil suction pipe 1

38 | GB/T3452.1 O & O-ring 47.5X3.55 1

39 | GB/T5782 B2 A Bolt M12X35-8.8 4

40 | 90H-270°-90H/19/18 | A #1 28 [a] R & Cooler oil return hose 1

-11-2600

41 L1CH-27D LR Adapter 2

42 | H-90H/19/18-11-3600 | % [a#1 H i ik Steering gear oil outlet hose 4

43 | 20411-14/20491-14 | {Coc @My R e Priority valve leaking hose 1

78




I.OIII(I—IIG =1 #1435 STEERING CYLINDER
% [y %L Steering Cylinder (LG853.06.03) ( & /Figure 24)

79



:13M%T STEERING CYLINDER

LONKING 72X

£ [ L Steering Cylinder (LG853.06.03) ( & /Figure 24)

s RE I3 W R R
Item Parts number Part Description Specification Qty Remarks

1 | JB/T8879-2001 ERTE LTS Joint bearing GE50ES-C3 2

2 GB/T893.1 FL A B 44 B Circlip for hole 75 4

3 AF 055A 75071 [ 24> 8 Dust ring 55 x69 x 8 1 & @B 2R NG

4 | GB/T894.1 SR PERSRE 90 Circlip for shaft 1

5 BS 5564 P5008 T FE M B Piston seal ring 55 x 65 x 10 1 PU

6 | ZL50F-630001B B2 Ring 1 45

7 ZL50F-630002A AL P ] Circlip 1 TR ZF W22 1| A

8 | FR 5507 Q5029 A Support ring 55 x 60 x 9.7 2 5 My 1 SR AT

9 ZL50F-631000B KL Cylinder body 1

10 | 2-341 O KR O-ring $88.27 x 5.33 1 NBR80

11 48 Circlip 100 x 91 x 1.52 1 A E WY

12 | BR 055A 00601 2z el Bumper ring 55 x70.5 %6 1 PTFE+NBR

13 | CDM855.06.13-01 FE Guide sleeve 1 QT450-10

14 | CDM856.630001 THET Piston rod 1 45

15 | 2-227 O 2K O-ring ®53.57 x 3.53 1 NBR80

16 | KR 0100 00701 T FE 5 6 Piston seal ring 100 x 84.5 x 6.3 1 | PTFE+NBR

17 | FR 9510 Q5029 FARIR Support ring 95 x 100 x 9.7 2 o i Py i o Ay

18 | ZL50F-630005C I & Piston 1 45

80




I.OIII(I—IIG =1 #1435 STEERING CYLINDER
% [y %L Steering Cylinder (LG853.06.03) ( & /Figure 24)

81



#:3M#T STEERING CYLINDER

LONKING 72X

£ [ L Steering Cylinder (LG853.06.03) ( & /Figure 24)

s RE I3 W BE R
Item Parts number Part Description Specification Qty Remarks
19 | GB/T308-1989 R Steel ball S®5.5 1

20 | GB/T77-2000 WRET Screw M8 x 16 1

21 | GB/T77-2000 BRET Screw M8 x 10 1

82



I.GIIKI—IIG 7z TAEWE &S IMPLEMENT HYDRAULIC SYSTEM
THEWIEZR S Implement Hydraulic System (CDM853.07) ( & /Figure 25)

83



TAYEWE &4 IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

TAEWEZ S Implement Hydraulic System (CDM853.07) ( & /Figure 25)

e RS 2R B R R
Item Parts number Part Description Specification Qty Remarks

1 LG853.07.22 R pump 1 CBGj2100

2 | LG853.06-001 EaE e Sealgasket 1

3 | GB/T6170-2000 LS, Nut M12-8 8

4 GB/T97.1-2002 HPE Washer 12 2

5 | GB/T93-1987 A Washer 12 12

6 | GB/T5783-2000 W2 A% Bolt M10X40-8.8 6

7 | GB/T93-1987 | Washer 10 77

8 | LG853.07-007 JEHR Plate 7

9 | LG853.07-001 iR Plate 1

10 | GB/T3452.1-1992 O & O-ring 58X3.55 1

11 | GB/T97.1-2002 1P washer 10 8

12 | F-H/25/28-2S-L610 | {LoG @4k e Priority valve distributing hose 1

13 | LG853.06-004 JE AR Press plate 1

14 | H-H/32/34-3S-L950 | TAEZE HiAa%i4% | Implement pump middle articulated 1

JiiokiE oil outlet hose

15 | H-H/38/42-11-L950 43T 1R 1= Ve e Distribution valve oil return pipe 1

16 | LG853.07.03 43 TiC R [ el 40 Distribution valve oil return pipe 1

17 | GB1235-76 O JE O-ring 50X3.1 1

84



I.GIIKI—IIG 7z TAEWE &S IMPLEMENT HYDRAULIC SYSTEM
THEWIEZR S Implement Hydraulic System (CDM853.07) ( & /Figure 25)

85



TAYEWE &4 IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

TAEWEZ S Implement Hydraulic System (CDM853.07) ( & /Figure 25)
e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks
18 LG853.07-002 O J5 ) Z-48t Front (rear) frame oil inlet transition 1
Sy SL Rtk connector press plate
19 LG853.07.05 AN Yz Nt Small chamber pipe from distribution 1
s valve to tilt cylinder
20 LG853.07.06 ad e Ny N Big chamber pipe from distribution 1
N valve to tilt cylinder
21 H-H/25/28-2S-L1150 | ZyAd iR £ 5% 14Nk | Pipe from distribution valve to tilt 2
22 | CDM853.07.01 i 2y T Tilt cylinder 1
23 | LG853.07-013 B SV EL AR AR Bucket cylinder guard board 1
24 | GB/T5783-2000 B2 A Bolt M10X25-8.8 6
25 | GB/T5782-2000 B2 A Bolt M10X70-8.8 10
26 | GB1235-76 O ek O-ring 38X3.5 3
27 LG853.07.08 Lyl T R s AN Tilt cylinder front chamber pipe 1
28 LG853.07.09 Lyl 6L )5 e AN Tilt cylinder rear chamber pipe 1
29 | CDM853.07.02 B T Lift cylinder 2
30 | LG853.07.10 S /N 4N Lift arm small chamber pipe 2
31 | GB1235-76 O ek O-ring 32X3.1 4
32 LG853.07.24 43 HC 1R 3R v AN Distribution valve oil inlet pipe 1

86



I.OIII(I—IIG 7z TAEWE &S IMPLEMENT HYDRAULIC SYSTEM
THEWIEZR S Implement Hydraulic System (CDM853.07) ( & /Figure 25)

87



TAEWE &% IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

TAEWEZ S Implement Hydraulic System (CDM853.07) ( & /Figure 25)

e RE L Hfk R R
Item Parts number Part Description Specification Qty Remarks
33 | LG853.07.12 N eI PN A Big chamber pipe from distribution 1
e valve to lift arm
34 | LG853.07.13 A3 TC 1) 22 Bl R R s Big chamber pipe from distribution 1
WE () valve to lift arm I
35 | GB1235-76 O g O-ring 45X3.5 8
36 | 90F-90F-32-4S-L350 | 4t il ik v e 5 Distribution valve oil inlet pipe 1
37 | GB/T5782-2000 W Bolt M12X120-8.8 2
38 [ LG853.07.14 43 TiC 1) 22 3 R /)8 s Small chamber pipe from distribution 1
WE (=) valve to lift arm Il
39 | LG853.07.15 43 TiC. 1) 22 Bl R /)N s Small chamber pipe from distribution 1
N valve to lift arm
40 | GB/T5783-2000 W2 A% Bolt M10X30-8.8 17
41 | 45H-H/25-2S-L1520 | zhEGLIR & Lift cylinder hose 4
42 | LG853.07.16 shE KN (A ) | Lift arm big chamber pipe (left) 1
43 | LG853.07.17 BE KN (4 ) | Lift arm big chamber pipe (right) 1
44 | GB/T5782-2000 WA Bolt M12X140-8.8 2
45 | LG853.07.23 % 4 n) I Distribution turn direction valve 1 DF-32.2
46 | LG855.07-001 I Pipe clamp 4

88




I.GIIKI—IIG 7z TAEWE &S IMPLEMENT HYDRAULIC SYSTEM
THEWIEZR S Implement Hydraulic System (CDM853.07) ( & /Figure 25)

89



TAEWE &% IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

TAEWEZ S Implement Hydraulic System (CDM853.07) ( & /Figure 25)

Fs R BR v HE ZE

Item Parts number Part Description Specification | Qty Remarks
47 | GB/T5783-2000 WEAR Bolt M8X25 2 8.8

48 | GB/T93-1987 Er Washer 8 2

49 | GB/T6170-2000 LS Nut M8 2 8

50 | JB/ZQ3777-86 Bk Pipe clamp (p44-64) 2

51 | 45X500 AR RS Implement oil suction hose 1

52 | LG853.07-004 f5 ZE 20 Ayt 2L | Rear frame oil return transition connector 1

JER press plate

53 | GB/T5782-2000 WE A Bolt M10X55 2 | 88

54 |LG853.07.18 WE RS R | Hydraulic system oil return pipe 1

55 | H-H/38/42-11-L445 [ ]y Oil return tank hose 1

56 | LG853.07-005 ey BT B B RE | Seal seat connected to tilt cylinder 2

57 | GB/T3452.1-1992 O &l O-ring 95X5.3 6

58 | GB/T3452.1-1992 O EH O-ring 80X5.3 2

59 | LG853.07-006 ohE T ZEfE % 4 | Seal seat connected to lift cylinder 4

60 | GB/T3452.1-1992 oA O-ring 71X5.3 4

61 [ LG853.07.19 JG =20 Ay b yE 2L | Rear frame oil return transition connector 1

62 | LG853.07.20 TAEZE H it B23L | mplement pump oil outlet transition connector 1

63 | 85F(32)-H/25/28-2S-L415 | TAEZE ke Implement pump oil outlet hose 1

90



I.OIII(I—IIG 7z TAEWE &S IMPLEMENT HYDRAULIC SYSTEM
THEWIEZR S Implement Hydraulic System (CDM853.07) ( & /Figure 25)

91



TAEWE &% IMPLEMENT HYDRAULIC SYSTEM

LONKING 72X

TAEWEZ S Implement Hydraulic System (CDM853.07) ( & /Figure 25)

ltem Parts number Chinese Description English Description Specification Qty Remarks
64 | LG853.07.21 TAEE AN Implement pump oil suction hose 1

65 | GB/T3452.1-1992 O g O-ring 51.5X3.55 1

66 | GB/T5782-2000 LS Bolt M12X85-8.8 4

67 | LG853.07-011 R [ 52 B Pipe fixed 2

68 [ LG853.07-012 R Press plate 4

69 | GB/T6170-2000 AN Nut M10-8 2

70 | GB/T5783-2000 AL Bolt M10X35-8.8 36

71 | LG855.07-006 B e AR Pipe clamp press plate 4

92



I.OIII(I—IIG 7z Y JHI 4 2 % HYDRAULIC TANK ASSEMBLY
R v 48 &L % Hydraulic Tank Assembly (LG853.13.09) ( i /Figure 26)

93



T AR A % HYDRAULIC TANK ASSEMBLY

LONKING 72X

YR R 46 =L Hydraulic Tank Assembly (LG853.13.09) ( & /Figure 26)
FFs RS F R A% HE £/
Item Parts number Part Description Specification Qty Remarks
1 LG853.13.09.01 W AR AR Hydraulic tank body 1 J7°~ LG853.07501-505
2 LG853.13.08.04 R YETE 7 Air filter 1 Ji24 QL-10C
3 LG853.13.08.05 [ F 3 b Round dip stick 2 J5°8 YB-M42x1.5
4 GB/T5783 B2 AR Bolt M8X25-8.8 12
5 GB/T93 2 Washer 8 16
6 GB/T97 .1 2 pE Washer 8 16
7 GB/T5783 B2 AR Bolt M16X40-8.8 4
8 GB/T93 B Washer 16 7
9 GB/T97.1 g Washer 16 7
10 | LG853.13.09.02 RS Flange cover weldment 1 J57°~ LG853.07503-503
11 | LG853.13.09-001 R Gasket 1 J7 v LG853.07506
12 | GB/T5783 Y Bolt M16X35-8.8 3
13 | LG853.13.08-001 ek Stopper 1 J7°~ 507526C- I
14 | GB/T5783 Y Bolt M10X30-8.8 12
15 | GB/T93 g Washer 10 12
16 | GB/T97.1 HPE Washer 10 12
17 | LG853.13.08.03 T 5 QOil drain cover 1 JF N 507527-527C- I
18 | LG853.13.08-002 £y Gasket 1 Ji% 407505B

94




LONKING 72X

Tk AR A % HYDRAULIC TANK ASSEMBLY

R v 48 &L % Hydraulic Tank Assembly (LG853.13.09) ( i /Figure 26)
19
¥
&
a
LN

s o 0D 0O 0 0 00
o 0 0 0

95



AR A % HYDRAULIC TANK ASSEMBLY

LONKING 72X

YR R 46 =L Hydraulic Tank Assembly (LG853.13.09) ( & /Figure 26)

s RE I3 W BE R
Item Parts number Part Description Specification Qty Remarks
19 | LG853.13.08-003 Tk Magnet P80Xp40X12 1 J7°8 LG50G.07528A
20 | GB/T5783 B2 AE Bolt M8X20-8.8 4
21 | LG853.13.09.04 BN Oil return filter 1 J5i°~ XTL-1000X25H
22 | LG853.13.09.03 1 Flange cover 2 JioN 507523-523C-lI
23 | LG853.13.09-002 R Gasket 2 i A 507524C
24 | LG853.13.09.05 W JH e A Oil suction filter 1 J58 XW-1000X120H

96



-
LONKING 72X ZE AT LIFT CYLINDER

M EL Lift Cylinder (LG853.07.02) ( & /Figure 27)

97



ML LIFT CYLINDER

LONKING 72X

ML Lift Cylinder (LG853.07.02) ( B /Figure 27)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 LG855.720001D Pk Pull rod head 1 ZG270-500

2 | CDM855.720002 THET Piston rod 1 45

3 | AF 090A Z5071 155 21> P& Dust ring 90X100X7 1 PU

4 B3 9005 P5008 fah P 22 451 B Seal ring for shaft 90X105X11.4 1 PU

5 | GB89%4 b FH e 44 Spring sprag for shaft 140 1

6 2-160 O #IfE O-ring ¢133.02X2.62 1 NBR

7 2-258 O 7ufE O-ring ¢151.99X3.53 1 NBR

8 | ZL50D-720005A L P Spring sprag 1

9 | ZL50D-720004A 2N Ring 1 45

10 | 2-360 O M O-ring ¢148.59X5.33 1 NBR

11 | BR 090A 00601 S ] Bumper ring 90X105.5X6.3 1 PTFE+NBR

12 | CDM855.720003  ALIES Guide sleeve 1 QT450-10

13 | FR 9095 Q5029 AR Support ring 90X95X15 2 08 558 SIE A oy I

14 | 2-238 O 7Y O-ring ¢88.49X3.53 1 NBR

15 | FR F052 Q5029 IR Support ring 155X160X15 2 08 553 I A oy P

16 | LG855.720004G TH2E Piston 1 45

17 | OK 0160 00701 T FE B ) Seal ring for piston 160X139X8 1 PTFE+NBR

18 VB Dirt acummulating ring 160X152X6 1 VUG M

98




-
LONKING 72X ZE AT LIFT CYLINDER

M EL Lift Cylinder (LG853.07.02) ( & /Figure 27)

99



ZHE AT LIFT CYLINDER lﬂnl(l—nG =1
ML Lift Cylinder (LG853.07.02) ( B /Figure 27)

FFs K= AR A% HE B
Item Parts number Part Description Specification Qty Remarks
19 | GB/T 77-2000 7S SF o 22 i24T | Socket head flat set screw M12X10 3 45H
20 | GB/T 77-2000 WS Ao & i 4T | Socket head flat set screw M12X28 1 45H
21 GBT 308-1989 WER S Steel ball ¢8 2
22 | LG855.721000C AR Cylinder bogy 1| e
23 | GB/T893.1-86 FLH LA 44 Spring sprag 105 2 65Mn

24 | JB/T8879-2001 Rl A Joint bearing GE70ES-C3 1 HEM

100



LONKING 72 X 131 TILT CYLINDER
B LyhEL Tilt Cylinder (LG853.07.01) ( & /Figure 28)

101



2Lyl TILT CYLINDER

LONKING 72X

#: 3Ly &L Tilt Cylinder (LG853.07.01) ( & /Figure 28)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 ZL50F-711000B KL Cylinder body 1

2 ANEEL Dirt accumulating ring 200x192x6 1 PTFE

3 FR K052 Q5029 AR Support ring 195X200X15 2 8 s Py 1B I A

4 | OK 0200 00701 T FE & Piston seal ring 200X179X8 1 PTFE+NBR

5 | ZL50F-710001C 5 2E Piston 1

6 | CDM50F-710002 CARES Guide sleeve QT450-10 1

7 GB/T5785-2000 B2 AR Bolt M20X1.5X55-8.8 12

8 | GB/T93-87 HJE Washer 20 12

9 | CDM50F-712000 T ZEFT Piston rod 1

10 [ ZL50F-710003A R Bk Press block 1

11 | GB/T5783-2000 Y Bolt M8X20-8.8 2

12 | GB/T93-87 HJE Washer 8 2

13 | ZL50F-710004A e Shaft sleeve 1

14 | AF 110A Z5071 55 21> [ Dust proof ring 110X126X9 1 & B E LR R

15 | B3 B025 P5008 T ZEFT % &) e Piston seal ring 110X125X9.6 1 PU

16 | 2-367 O O-ring $189.87X5.33 1 | NBR80

17 4P Sprag 200X191X1.52 1 A E WA

18 | BR 110A 00601 2z el Bumper ring 110X125.5X6 1 PTFE+NBR

102



LONKING 72 X 131 TILT CYLINDER
B LyhEL Tilt Cylinder (LG853.07.01) ( & /Figure 28)

103



2Lyl TILT CYLINDER

LONKING 72X

#:LyhEL Tilt Cylinder (LG853.07.01) ( & /Figure 28)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks
19 | FR B008 Q5029 SRIA Support ring 110X115X9.7 2 48 0 Py Ji8E SJe AT
20 | 2-245 O O-ring 1910.72X3.53 1 NBR80
21 | GB/T 308-1989 AER Steel ball 8 1
22 | GB/T 77-2000 N 7S F P & 52 24T | Hexagon socket head flat set M12X44 1
screw
23 | GB/T 77-2000 WS- S 2 i84] | Hexagon socket head flat set M12X10 1
screw
24 | GB/T893.1-86 FL A B 44 B Internal spring sprag 120 2
25 | JB/T8879-2001 KT A Joint bearing GE8OES-C3 1

104



I.OIII(I—IIG =1 fHHI ) &% SERVICE BRAKE SYSTEM
T4 5 2 45 Service Brake System (CDM853.08) ( & /Figure 29)

105



-
i) %4 SERVICE BRAKE SYSTEM LONKING 72X
JIH Bl & 48 Service Brake System (CDM853.08) ( & /Figure 29)

E::j: Pans/r?fmber Part D%s*fription Speﬁiﬁation %t% Reﬁfrks
1 | LG853.08.01 fitt SR Air tank assembly 1 J5~ 508400C
2 | JB1002-77 ] Copper pad 22 10
3 | LG853.08-001 B3k Connector 3 | E 308003D
4 | LG853.08.02 LI Steel wired hose 1
5 | C/8 I -L=3200 it THEEHIZNIE | Hose from air tank to brake valve 1
6 |LG853.08.15 R AT AN Pipe from air pump to relief valve 1
7 | LG853.08.08 BE) £ 1 Relief valve 1 | EQ153(LYG)-3512002
8 | GB/T5782 iz Bolt Mgx85-8.8 2
9 | GB/TY3 8] Washer 8 10
10 | GB/T97.1 18] Washer . 8
11 | GB/T6170 W2 R Nut M8-8 2
12 | LG853.08-002 S0 i 1) S 2 Relief valve bracket 1 | i’y LG50F.08009A
13 | GB/T5783 i Bolt M8x25-8.8 8
14 | LG853.08.03 R IN 0 25 HA e 3 Front booster oil outlet pipe 1| 4 308023D
15 | LG853.08-004 PRy e Connecting bolt 2 | 5N 408507
16 | LG853.08-005 1418 Washer 12 | EA 308025D
17 | 90C/C-8 1 -L=1800 |z} %5 JJZ=¥E | Hose from brake valve to rear 1
booster pump

106



I.OIII(I—IIG =1 fHHI ) &% SERVICE BRAKE SYSTEM
T4 5 2 45 Service Brake System (CDM853.08) ( & /Figure 29)

107



B0 %% SERVICE BRAKE SYSTEM |_0n|(|—n¢; =T
JIH Bl & 48 Service Brake System (CDM853.08) ( & /Figure 29)

e = L3 e BE E
Item Parts number Part Description Specification Qty Remarks

18 | LG853.08-006 A Bk Air inlet connector 1 JiN LG330.08001A
19 | LG853.08-007 ) S 2 3k el Pressure connector seat 1 J5°~ 508020C-II

20 | LG853.01-002 ) 43k Pressure connector 1 JiN 403727

21 | LG853.08.09 il Air brake valve 1 J7°~ XM60D-3514002
22 | LG853.08.17 BUMR I & Front axle oil pipe 1

23 | LG853.08-009 2 Washer 2 57~ 308002D

24 | LG853.08.12 R R Pressure gauge connecting hose 1 J54 1300

25 | 90C/C-8 I -L=2300 | %iIzhi®Z 1IN %% Hose from brake valve to front 1

i booster pump J5i A 408101

26 | LG853.08-010 (=2 Pipe connector 8 JiN 408115

27 | LG853.08-011 Bl Washer 8 J574 508101-102

28 | LG853.08.04 B Oil inlet hose 4 J5i>% 508001-001

29 | LG853.08.05 BUMR I Front axle oil pipe 2

30 | LG853.08-016 PR Guard board 1 5% 408001

31 | LG853.08-012 BT I = JE sk Front axle oil channel T-connector 1

32 | LG853.08-015 PR Guard board 1

33 | GB/T5783 Y Bolt M6X16 4

34 | GB/T93 HJE] Washer 6 4

108



I.GIIKI—IIG =1 fHHI ) &% SERVICE BRAKE SYSTEM
T4 5 2 45 Service Brake System (CDM853.08) ( & /Figure 29)

109



i 5h /=48 SERVICE BRAKE SYSTEM

LONKING 72X

JIHB) & 48 Service Brake System (CDM853.08) ( & /Figure 29)

FFs K= AR A% HE BV
Item Parts number Part Description Specification Qty Remarks
35 | GB/T97.1 g Washer 6 4
36 | LG853.08.10 JipAE Booster pump 2 J7 N LYGG60A
37 | GB/T93 ] Washer 12 4
38 | GB/T5783 e Bolt M12x30-8.8 4
39 | GB/T97.1 4] Washer 12 6
40 |LG853.08-013 H B S &k Brake pipe connector 4 J54 LG50F.08001A
41 | GB/T6170 i B Nut M12-8 2
42 | LG853.08.13 JE NS5 A Rear boost pump oil outlet pipe 1 Ji A 308022D
43 | LG853.08.11 Gl G Brake hose 1 J5N NJ130
44 | LG853.08-014 J5 MR = aE sk Rear axle oil channel T-connector 1 J5iN 408020
45 | LG853.08.06 JE Ml Rear axle oil pipe 1 J5i~4 508003-003
46 | LG853.08.14 JE T e Rear axle oil pipe 1

110




LONKING 72X

A48 A AIR TANK ASSEMBLY

fi’<, 18 5 5% Air Tank Assembly (LG853.08.01) ( &l /Figure 30)

M



A 145 AIR TANK ASSEMBLY

LONKING 72X

iS5, 14 K8 Air Tank Assembly (LG853.08.01) ( & /Figure 30)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks
1 LG853.08.01.01 fiti L& Air tank 1 Ji79508401-401C
2 LG853.08.01.02 Gkl Inflation valve 1 J5i 9408409
3 | LG853.08.01.03 K 18 Water drain valve 1 J5AMQP-3553
4 | LG853.08.01.04 G4 Safety valve 1 Ji7 4JN150-35011030
5 | GB/T5783 B2 AR Bolt M12 x 30 4
6 GB/T97 .1 P Washer 12 4
7 GB/T93 g Washer 12 4
8 | LG853.08.01-001 ¥k Plug 2

112




I.OIII(l—nG 7z # R #154% DISC BRAKE
#13\#5h 8% Disc Brake ( & /Figure 31)

113



#HA M s#: DISC BRAKE

LONKING 72X

# 3\ #13h%% Disc Brake ( & /Figure 31)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks
1 408121 W Bolt M22 4
2 GB93-76 [ Washer 22 4
3 408105-106 N Inner caliper 1
4 408112 A E A Rectangle seal ring 4
5 | GB1235-76 oH O-ring ®20 x 2.4 2
6 |408112 I 28 Piston 4
7 | 408110 RN Dust hood 4
8 | 408111 + Snap ring 4
9 408107-108 Hzh A Brake piece 2
10 | 408107-109 At Outer caliper 1
11 408103 TS ME Air bleeder 2
12 | 408104 sl Connector 2
13 [ 408124 | Washer 2
14 | 408120 Y Bolt M20 x 1.5 x 56 4
15 | GB93-76 e Washer 20 4
16 | 408114 BR ke Bolt pin 2
17 | 408101 Bk Pipe connector 1
18 | 408115 gAY Washer 1

114



I.OIII(l—nG 7z # R #154% DISC BRAKE
#13\#5h 8% Disc Brake ( & /Figure 31)

115



#5198 DISC BRAKE

LONKING 72X

# 3\ #13h%% Disc Brake ( & /Figure 31)

e ke R e BE paes
Item Parts number Part Description Specification Qty Remarks
19 | GB93-76 | Washer 10 2

20 | 408102 g Washer 8

116



I.GIIKI—IIG 7z FH5h %4 EMERGENCY AND PARKING BRAKE SYSTEM
FHilzh 24t Emergency and Parking Brake System (LG853.09) ( & /Figure 32)

117



FH3h 54 EMERGENCY AND PARKING BRAKE SYSTEM

LONKING 72X

F#l3) &4t Emergency and Parking Brake System (LG853.09) ( & /Figure 32)

As

ltem

Rs

Parts number

AR

Part Description

Specification

v

HE
Qty

&

Remarks

1

2
3
4
5
6
7

LG853.09-001
GB/T91
GB/T97.1
GB/T882
LG853.09.01
LG853.09.02
LG853.09.03

Bz X
TF 4

Bl

B Al

B ] 5 2R
F- il R Al
FHHRYREE

Flexible connecting fork
Cotter pin

Washer

Pin

Flexible securing bracket
Parking brake flexible

Parking brake control device

3x30
10
B10x35

1
1

7’4 409001B

J5i>5 309001-001D
5> 309300D

118



£ 2% FRAME SYSTEM

LONKING 72X

I 24 Frame System (CDM853.10) ( & /Figure 33)

119



I 2% FRAME SYSTEM

LONKING 72X

I 241 Frame System (CDM853.10) ( & /Figure 33)

e = L3 e HE E
Item Parts number Part Description Specification Qty Remarks
1 LG853.10 111.01 RS Front frame 1
2 LG853.10.03 BT R B e S Tilt cylinder rear pin weldment 1 J5°~ LG853.10002-003
3 GB/T5783 ey Bolt M20x35-8.8 9
4 GB/T93 e Washer 20 9
5 GB/T97 .1 [ Washer 20 9
6 LG853.10.04 ZhE FeahE S Lift arm upper pin weldment 2 J57°~ LG853.10005-005
7 LG853.10.05 G GRS Lift arm rear pin weldment 2 JiN LG853.10006-006
8 | CDM853.10.02 EEx Rear frame 1
9 | LG853.10-022 Tk Lower end cover 1 J5~ 510014C
10 | GB/T5783 iy Bolt M12x30-8.8 24
11 | GB/T93 Bl Washer 12 34
12 | GB/T13871 FB Adyh FB-type oil seal 85x110x12 2
13 | LG853.10-001 RES Upper shaft sleeve 1 | B4 LG50F.10020A
14 | LG853.10-002 BNGHES Lower shaft sleeve 1 J54 510017C
15 | LG853.10 111-001 2 Adjusting shim —4
16 | LG853.10 111-002 B S Lower bearing cover 2
17 | LG853.10 I11-003 RS Upper bearing cover 2
18 | GB/T13871 Fo AYihEf FB-type oil seal 75x100%12 2

120



-

LONKING 72 1L

£ 2% FRAME SYSTEM

I 24 Frame System (CDM853.10) ( & /Figure 33)

121



-
41 A% FRAME SYSTEM LONKING 72X

I 241 Frame System (CDM853.10) ( & /Figure 33)

e = B T BE rEe
Item Parts number Part Description Specification Qty Remarks

19 | LG853.10-006 AR Press plate 2 J7°% 510011C

20 | LG853.10-007 BHEH Articulated pin 2 i/ 510012C

21 GB/T5782 e Bolt M12x110-8.8 8

22 | GB/T6170 WER) Nut M12-8 8

23 | GB/T297 Bl K Bearing 32215 4

24 | LG853.10-008 Uit 55 End cover 1 Ji’N 510014C

25 | GB/T5783 B2 AR Bolt M8x25-8.8 2

26 | GB/T93 HJE Washer 8 4

27 | GB/T97.1 HpE| Washer 8 4

28 | LG853.10.06 Bl ZEanasya 4y T | Oscillating suspension pin oil filling | 1 54 LG853.10005-005A
29 | LG853.10.07 Bl ZEARas 45 T | Oscillating suspension pin oil filling |1 1 J5i5 LG853.10004-004A
30 | CDM853.10.03 Rl 288 Oscillating suspension 1

31 | LG855.10-004 kA Copper pad 2 J7°8 410015

32 | LG855.10.09 B 4R 404 Oscillating suspension pin 2 J5i~ LG50F.10033-034A
33 | GB/T5783 242 Bolt M8x20-8.8 2

34 | GB/T93 HPE Washer 8 4

35 | LG853.10-023 # e Wire clip 2

36 | LG855.10-007 Bl EZR e & Oscillating suspension pin sleeve 2 J54 LG50F.10032A

122



-

LONKING 72 1L

£ 2% FRAME SYSTEM

I 24 Frame System (CDM853.10) ( & /Figure 33)

123



£ 2% FRAME SYSTEM

LONKING 72X

I 241 Frame System (CDM853.10) ( & /Figure 33)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

37 | CDM853.10-001 R Adjusting shim —H

38 | LG853.10-020 TRV 2% 7 28 Oil filter bracket 1 Ji’N 410033B

39 | LG853.10-014 FHx Card board 4 i/ 410006B

40 | LG853.10-015 LAk Steering pin 4 J55 410007A

41 JB/T7940.2 3L R VE AR Connecting pressure oil cup M10x1 2

42 | LG853.10-016 BCRLIH E #F Articulated fixed rod 1 Ji4 LG853.10001A
43 | LG853.10.08 B %h Pin shaft 2 Jih 410246-247B
44 | GB/T91 SAR L] Cotter pin @4x40 2

45 | LG853.10-018 P Block 8 5 410002B

46 | GB/T5783 WA Bolt M10x20-8.8 4

47 | GB/T93 [ Washer 10 4

48 | GB/T95 P Washer 10 4

49 | CDM853.10.07 R AR Cover board asssembly 1

50 | JB/T7940.1 JERERWATPE:Y 7N Straight pressure oil cup M10%1 11

51 | LG853.10-021 R =R SRR Hose sleeve 2 J5i>N 510150C

124



I.GIIKI—IIG 7z TiE%E A% IMPLEMENT SYSTEM
TAE3E #4 Implement System (CDM853.11) ( & /Figure 34)

125



TYERE 24 IMPLEMENT SYSTEM

LONKING 72X

TAERE &4 Implement System (CDM853.11) ( & /Figure 34)
e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 CDM853.11.01 R Bucket 1
2 | LG853.11.02 EAaS Pull rod 1
3 | LG855.11.03 B Lift arm 1
4 | LG853.11.04 RE Tilt arm 1
5 LG853.11-001 e e Lift arm upper shaft sleeve 2
6 | JB/T7940.1-1995 IR Oil cup 8
7 | LG855.11.05 BhEE AR A Lift cylinder upper pin weldment 2
8 LG853.11-002 e hah Tilt arm middle shaft sleeve 2
9 | GB/T5783 A Bolt M24X40 1
10 | GB/T93 | Washer 24 1
11 | GB/T97.1 HJE Washer 24 1
12 | GB9877.1-88(B %! ) | uhdt Oil seal 120X150X12 2
13 | GB/T93 | Washer 20 7
14 | GB/T97.1 HJE Washer 20 7
15 | GB/T5783 A Bolt M20x40 7
16 | LG853.11-004 hi k& Pull rod shaft sleeve 2
17 | LG853.11.06 R h A RS Tilt arm middle pin weldment 1
18 | LG853.11.07 B3 FA RS Bucket upper pin weldment 3

126



I.GIIKI—IIG 7z TiE%E A% IMPLEMENT SYSTEM
TAE3E #4 Implement System (CDM853.11) ( & /Figure 34)

127



TERE 24 IMPLEMENT SYSTEM

LONKING 72X

TAERE &4 Implement System (CDM853.11) ( & /Figure 34)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks
19 | LG853.11-003 e RE Lift arm lower shaft sleeve 4

20 | LG853.11-005 O+t O-ring 8

21 LG853.11.08 LN A RS Bucket lower pin weldment 2

22 | CDM853.11.01-001 | F JI#k Main cutting board 1

23 | CDM853.11.01-002 | 148k Tooth adapter 8

24 | LG855.11 111.01-024 | %4 Pin 8

25 | LG855.11 111.01-025 | $4}# Circlip 8

26 | LG855.11111.01-026 | K& Tooth 8

128



LONKING 72X

b= 245 CAB SYSTEM

)_E‘lg

Ih 245 Cab System (CDM853.12) ( & /Figure 35)

71
72
73
74

69

22

129



b= 24 CAB SYSTEM

LONKING 72X

2 IhE 24 Cab System (CDM853.12) ( & /Figure 35)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 CDM858.12.04-021 PLRE Wiring harness sheath Il 1

2 LG853.12.08 ety Reverse mirror 2 ZQP-142

3 LG853.12-001 CIEEE &) Front windscreen 1

4 | CDM853.12.01 BIhERE Cab weldment 1

5 | LG853.12.09 il Door catches 2 NBS510 #!

6 | GB/T5783 oS Bolt M8X20-8.8 8

7 GB/T93 B Washer 8 12

8 GB/T97 1 [ Washer 8 16

9 |LG853.12.02 5 ~FHEEL 5-inch hinge 4

10 | LG853.12-002 B 15 R AR Glass press plate 8

11 | GB/T818 IZAT Screw M5X10-8.8 16

12 | GB/T93 el Washer 5 16

13 | GB/T97.1 g Washer 5 16

14 | LG853.12.03 TR Left door assembly 1

15 | LG853.12.13 TR Right door assembly 1

16 | LG30F.12-017 oA kAl s = Wire harness sheath 2

17 | GB/T5783 2 Bolt M8X25-8.8 4

18 | LG853.12-004 THRR A 255 0 B Decoration board inside roof 1

130



LONKING 72X

Ve 245 CAB SYSTEM

2

055X 245 Cab System (CDM853.12) ( & /Figure 35)

bzl

131



b= 24 CAB SYSTEM

LONKING 72X

2 IhE 24 Cab System (CDM853.12) ( & /Figure 35)

5 o= T e B P
Item Parts number Part Description Specification Qty Remarks

19 | LG853.12-005 J5 b 3E 4R Rear upper decoration board 1

20 | CDM858A.12 I .06 | Z4 4k Hammer 1

21 | LG853.12-006 ) 55 Rear glass 2

22 | LG853.12-007 5 & IR Rear window glass 1

23 | LG853.12-020 P4k ( ) Glass rubber sealing 12.1m | S617

24 | CDM855E.12-002 Ja N R Rear down decoration board 1

25 | CDM858A.12 I .05 | K -k4¢ Fire extinguisher 1 GiEE SR )

26 | GB/T6170 R L) Nut M8-8 8

27 | CDM853.12.03 i 2% A aeroseat 1 f£ SC2-6 M bMcke e 4y
28 | LG853.12.11 [IHER 5% Door frame rubber strip 2X3.33m | F002

29 | LG853.12-009 i Right door down decoration board 1

30 | LG853.12-018 e TR SRR Left door down decoration board 1

31 | LG853.12-010 | Washer 4

32 | GB/T889.2 JEW A=K L35 Nylon self-lock nut M18X1.5 4

33 | LG853.12.05 P Rubber pad 4

34 | LG853.12-011 i Pin 4

35 | LG853.12-012 EAY T Tie plate 16

36 | LG855.12-009 HJE] Washer 4

132



I.OIII(I—IIG =1 I 24 CAB SYSTEM
2 IheE 24 Cab System (CDM853.12) ( & /Figure 35)

133



= 24 CAB SYSTEM

LONKING 72X

2 IhE 24 Cab System (CDM853.12) ( & /Figure 35)

e RS 2R T R R

Item Parts number Part Description Specification Qty Remarks
37 | LG853.12.06 J7 IHLIE B 28 Bk Steering gear securing bracket assembly 1

38 | LG853.12-015 NE & Instrument panel 1

39 [ LG853.12-016 J7 A A E Steering rod hood 1

40 | GB/T5783 WA Bolt M6x%20-8.8 6

41 | GB/T96.2 g Washer 6 10

42 | CDM855E.12 II -001| {384 Instrument board 1

43 | GB/T818 WRET Screw M5X18-8.8 4

44 | GB/T845 H BURET Taper screw ST4.8X19-8.8 8

45 | LG853.12.12 Wi Door lock 2 NBS502 #

46 | GB/T5783 BEFR Bolt M6X12-8.8 6

47 | GB/T93 [ Washer 6 6

48 | GB/T97.1 gl Washer 6 6

49 | LG853.12-013 O kY Right door upper decoration board 1

50 | LG853.12-019 e 1] b 2R Left door upper decoration board 1

51 | LG853.12-003 SHRMET Plastic rivet 44

52 | LG853.12-021 2 Sponge 30X410X650 1

53 | LG853.12-022 45 Sponge 30X200X370 2

54 | CDM855E.1211.02 [ X = Wind hood 1

134




I.OIII(I—IIG 7z I 24 CAB SYSTEM
BI§= £ Cab System (CDM853.12) ( & /Figure 35)

i

135



b= 245 CAB SYSTEM

LONKING 72X

2% 245 Cab System (CDM853.12) ( & /Figure 35)
s RE 3 | BE P
Item Parts number Part Description Specification | Qty Remarks
55 | CDMB853.12-001 Hh Ground gasket 1
56 | LG853.12.01.02.01.02 W EED\ &M | Hydraulic control supporting board 1
57 | LG853.12.01.02.01-001 ) S WY Control supporting board 1
58 | GB/T6170 WERE Nut M10-8 4
59 | GB/T5783 LY Bolt M10X30-8.8 4
60 | GB/T93 P Washer 10 4
61 GB/T96.2 #H Washer 10 8
62 | LG853.12.01.02.01-002 VEShER Moving cover board 2
63 | LG853.12.01.02.01.06 JEVEENHIAR Left moving surface board 1
64 | GB/T5783 W Bolt M6X20-8.8 22
65 | GB/T93 # Washer 6 22
66 | GB/T96.2 P Washer 6 22
67 | CDM858A.121.01.01.01-001 | ki & Wiring harness sheath 1
68 | LG856.12.01.01.01-003 R R Middle surface board 1
69 | LG853.12.01.02.01-014 VS SN AR Right moving surface board 1
70 | LG853.12.01.02.01-015 VS IR Right moving surface board 1 it 3 #AH
71 | LG853.12.01.02.01-009 20 Press ring 1 fic 3 #HHFH
72 | LG853.12.01.02.01-010 JE R Press ring 1

136



-

LONKING 72 1L

b= 245 CAB SYSTEM

055X 245 Cab System (CDM853.12) ( & /Figure 35)

bzl

137



= 24 CAB SYSTEM

LONKING 72X

2 IhE 24 Cab System (CDM853.12) ( & /Figure 35)

-012

sheath

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks
73 | LG853.12.01.02.01 | aE Bellows sleeve 2 Boflr a2 3 1
-011 / Jih LG30D.12172A
74 | GB/T818 HRET Screw M5X18-8.8 4
75 | GB/T97 1 H | Washer 5 4
76 | LG853.12.01.02.01 INRE LR R ZELE Instrument pipe wiring harness 2 J&oN LG30D.12173A

138



-

LONKING 72 1L

BEMZRS OUT PANEL SYSTEM

% %4 % 4t Out Panel System (CDM853.13) ( & /Figure 36)

A\’

R

139



% EAFZ% OUT PANEL SYSTEM lﬂnl(l—nG =1
B 5/t &4 Out Panel System (CDM853.13) ( ' /Figure 36)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

1 CDM853.13.01 B ZE PA YRR S R Front left mudguard assembly 1

2 CDM853.13.02 BIA PSR R B AR Front right mudguard assembly 1

3 | LG853.13.03 HEAT B Combined lamp bracket 2

4 LG853.13.04 5 22 P4V AR RN R, Rear left mudguard board 1

5 LG853.13.05 Ja A PSR IR LAY Rear right mudguard assembly 1

6 |LG8501.13.06 iIN--95857 Engine hood assembly 1

7 | CDM853.131.07 ¥ fli E Counter weight 1

8 LG853.13.08 PRV FE S AR Fuel tank assembly 1

9 LG853.13.09 W A8 Hydraulic oil tank assembly 1

10 | CDM853.16.04\05 | =fi%k Iron chock 2 | (BEHLECHE

140



I.GIIKI—IIG =1 %% 245 ELECRICAL SYSTEM
2% 24 Electrical System (CDM853.15 V) ( & /Figure 37)

~No,~w

141



#8249t ELECRICAL SYSTEM

LONKING 72X

2% 24 Electrical System (CDM853.15 V) ( & /Figure 37)

FFs RS AR A% HE £/
Item Parts number Part Description Specification Qty Remarks

1 LG853.15.09 FEL I R Electrical horn assembly DL50D-24 1

2 GB/T5783 B2 e Bolt M8x16-8.8 2

3 GB/T93 HpE Washer 8 27

4 GB/T97 .1 HPE Washer 8 31

5 LG853.15.01 B R BR R TR Front frame harness 1

6 |LG853.15.10 BAHELT (B A Front combined lamp HDF-02D 2 A% 1

7 GB/T5783 B2 Bolt M8x25-8.8 10

8 | CDM853.15.22 Y 1] 2 Ak Wiper assembly ZD2531A 85° 1 TTREN

9 |LG853.15.12 BiEZ H AT Anti-flaring lamp Mar-68 4

10 | CDMB855E.15 11.02 2 I =S 2R TR Cab harness 1

11 LG853.15.13 W ThkT Rectangle ceiling lamp FD140X80 1

12 | GB/T845 H B8 ET Taper screw ST4.8x19 3

13 | LG853.15.14 GG S Electronic lock switch JK324C 1

14 | GB/T818 A SR ET Cross recess head screw M5x18-4.8 12

15 | GB/T93 HpE| Washer 5 16

16 | LG855.15.45 FEL X B Fan SGF-03A 1

17 | GB/T6170 W2 K] Nut M5-8 10

18 | CDM858A.15 11.48 ORKT Warning lamp Sb4000 1

142



-

LONKING 72 1L

%% 24t ELECRICAL SYSTEM

2% 24 Electrical System (CDM853.15 V) ( & /Figure 37)

/ //u/
/ ’ W= ,0|u012
\ \\ w/nl /// 222
L/ \

143



H#F 24t ELECRICAL SYSTEM

LONKING 72X

2% 24 Electrical System (CDM853.15 V) ( & /Figure 37)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks

19 | CDM50D.15.38 T RA Air conditioning system GK15-5.0F1 1

20 | GB/T5783 W24 Bolt M8x30-8.8 8

21 | GB/T6170 LES A Nut M8-8 10

22 | LG853.15.15 % XL A il Heater assembly 1

23 | CDM853.15 V.03 JE R Rear frame harness 1

24 | LG853.15.16 KA A Water temperature sensor Z3/8 1 KR Ay

25 | LG853.151.04 PLE T & Engine hood lamp harness 1 AL H

26 | LG853.15.17 =R AT (40 A L B | Tri-colour lamp XF1-7 6 4L, H. EE 2
27 | GB/T67 HRET screw M4x16-5.8 12

28 | GB/T6170 BER) Nut M4-8 12

29 | GB/T93 [ Washer 4 12

30 | GB/T97.1 HJE Washer 4 12

31 LG853.15.18 AN E R Engine oil pressure gauge YT-202/0.8MPa 1

32 | LG853.15.19 VALV B Engine water temperature DW-2/40-120 C 1

33 | LG853.15.20 HLER Ammeter DL-3/ + 30A 1

34 | LG853.15.21 TR Time meter GS-3 1

35 |Lg8531V.15.23 FEHIERIT () Charge indicator DH16-4 1

36 | LG853.15.22 AR 4 S8y e 2 Torque oil temperature gauge DW-2/40-140 C 1

144



-

LONKING 72 1L

%% 24t ELECRICAL SYSTEM

2% 24 Electrical System (CDM853.15 V) ( & /Figure 37)

Zoom A

y O

== 00O
/!

- %445 _
-—=—A

\ LR\
I

i
N
4 2
4 /7
S
\x >
” < o
. S NS
. N //l_\\ =
7\ /// N /
\ =4
DN //:u\\\
NN
N BN
< S

'\
O\

N /\ S0 Nl

~— H‘\wNW
1

145




H#F 24t ELECRICAL SYSTEM

LONKING 72X

2% 24 Electrical System (CDM853.15 V) ( & /Figure 37)

e RE L Wtk R R
Item Parts number Part Description Specification Qty Remarks
37 | LG853.15.23 g AT Steering indicating lamp DH16-4 2

38 | LG853.15.58 Y AR Indicating bulb 24V 3

39 LG853.15.24 AR FE T R R Transmission oil pressure gauge | YT-202C4B/4.0MPa 1

40 | LG853.15.25 HISh SRR Brake pressure gauge YT-202/1.2MPa 1

41 | LG853.15.26 &l Battery N120(12V120AH) 2

42 LG853.15.27 (R EHZE T o Low pressure warning switch SH361 1

43 | LG853.15.05 FH IR 28 Battery wire 1 AL H

44 | LG853.15.28 CENPSEAES Main power switch DK2312 1

45 | GB/T5783 P2 AR Instrument harness M8x20-8.8 9

46 | LG853.01-005 =%k Washer 4

47 | CDM853.15 V .06 INRE LR Instrument harness 1

48 | LG853.15.29 7% % RAL Evaporator blower KT16-2x09C 1

49 | LG853.15.39 Kk AN R E Evaporator blower cooling tube | 40X700 2

50 | LG853.15.40 KRN F R Evaporator blower cooling tube | 13X500 2

51 GB/T97.1 HpE| Washer 5 17

52 | CDM855E.15 IT .50 | & )Rz &4t Cold start system YRZZ2455-6 1 ERC

53 | CDM855E.15 II .001| ¥ & sh2e Mk Cold start mounting panel 1 el

54 | GB/T67 RE] Screw M5x16-5.8 4

146



-

LONKING 72 1L

%% 24t ELECRICAL SYSTEM

2% 24 Electrical System (CDM853.15 V) ( & /Figure 37)

147



%2 24 ELECRICAL SYSTEM lﬂnl(l—nG =L
2% 24 Electrical System (CDM853.15 V) ( & /Figure 37)

s RE 3 H HE BE
Item Parts number Part Description Specification Qty Remarks
55 | LG853.15.30 il BT T 2R Brake lamp switch JN150 1

56 | LG853.15.31 A R R 22 e iy 2% Low pressure warning buzzer FM251 1

57 | CDM833.15.32 J\ RS ARG & Eight stalls fuse box BX308 1

58 | LG853.15.33 TN G e Electronic flasher SGD258-24V 1

59 | LG855.15.36 ML R SR & Engine oil pressure gague hose 3900mm 1

60 | CDM833.15 V .07 IR E TR Instrument harness 1

61 LG853.15.35 SV R R e Transmissions oil pressure gauge hose | 1700mm 1

62 | LG835.15.35 gk A% Replay HG4185-1H-24V 70A 1

63 | GB/T6170 e, Nut M5-8 10

64 | LG853.15-001 Je el Nylon strip ZD250X5 40

65 | CDM855E.15 IT .08 | & HHLZ TR Alternater harness 1

66 | LG853.15.37 TR B Oil temperature sensor Z3/8 1 IR R

67 | LG853.15.42 HETFR Combined switch JK321D I 1

68 | CDM833.15 V .34 TR T 2 Panel switch combination 1

69 | CDMB855E.15 II .20 | {3 Z-m&ng 2% Back up buzzer JWL-FM212/24V 1

148



LONKING 72X

BEHL T H TOOLKIT

BENLT B Tool kit ( B /Figure 38)

149



FEAL T H TOOL KIT

LONKING 72X

BENLT B Tool kit ( B /Figure 38)

75 H e ETE
Item Part Description Specification Qty Remarks
1 W F Shifting spanner 375mm 1
2 V&R F Shifting spanner 200mm 1
3 | —FELT] Flat screw driver 250mm 1
4 | —FhELLT] Flat screw driver 125mm 1
5 | TFuRLT] Cross screw driver 125mm 1
6 | Mzl Pliers 1
7 ST Short connecting rod 1
8 | BRECW Ratchet handle 1
9 | MWHATHE Sliding handle 1
10 | B4 Pressure gauge 1
11 & J13REk Pressure gauge connector 1
12 | #lzhaR & Brake hose NJ130 1
13 | eI+ Offset ring spanner 10-12 1
14 | e F Offset ring spanner 13-15 1
15 | e F Offset ring spanner 14-17 1
16 | feiF Offset ring spanner 17-19 1
17 | MR F Offset ring spanner 22-24 1
18 | gfeiF Offset ring spanner 27-30 1

150



LONKING 72X

BEHL T H TOOLKIT

BENLT B Tool kit ( B /Figure 38)

151



BEHL T H TOOL KIT

LONKING 72X

BENLT B Tool kit ( B /Figure 38)

s A W B ETE
Item Part Description Specification Qty Remarks
19 | RIF Non-shifting spanner 10-12 1
20 | AT Non-shifting spanner 13-15 1
21 | RIF Non-shifting spanner 14-17 1
22 | RimF Non-shifting spanner 16-18 1
23 | RIkF Non-shifting spanner 22-24 1
24 | ®KIRTF Non-shifting spanner 17-30 1
25 | & Socket d 32 1
26 | & Socket o 27 1
27 | & Socket o 24 1
28 | &G Socket o 22 1
29 | EE Socket d 19 1
30 | E&fH Socket ® 18 1
31 | EE Socket o 17 1
32 | & Socket D 16 1
33 | &=/ Socket o 14 1
34 | EF Socket D13 1
35 | EFE Socket D12 1
36 | EfH Socket d 11 1

152



-
LONKING 72X &L T B TOOL KIT

BENLT B Tool kit ( B /Figure 38)

P e S 6 6§ 6

T K

A
V=2




BEHL T H TOOLKIT

LONKING 72X

BENLT B Tool kit ( B /Figure 38)

o a7 AR HE BE
Item Part Description Specification Qty Remarks
37 | L Straight connector 1
38 | MRk Pressure connector 1

154



I.OIII(I—IIG p - T A8 GREASING POINTS INDICATION LAYOUT
183 R4l GREASING POINTS INDICATION LAYOUT ( i /Figure 39)

\
-

R
GREASE

]

W it

HYDRAULIC OIL

LRl

TRANSMISSION OIL

R BRI A

WP BEAT IR

THE LUBRICATION AND
MAINTENANCE DIESEL
ENGINE IS ACCORDING
TO THE OPERATION
MANUAL

IIII TP AT B s R
LUBRICATION POINTS INDICATION

155



Engine oil  Transmission oil

Torque converter oil Brake barometer pressure gauge  pressure gauge Lowbrake  Fleshrelay
Timer ~ Water temperature gauge (zrw:eeramre gauge Ammeter ~ (direct induction) (direct induction) (direct induction) pressure buzzer Tnuchg;m:;zide zAcc OnjH |
o o {& — F special | oo
m m Q ! Eight circuit fuse box fBear| D igniion | o0
T E T E I 1 Y Preheat
M ; ) el s ey ] ] e QStat
all g 20z =El s = Lgnition swich Lgniton switch gear indicator AIC system assembly |
‘ = = = = = = > =
Compresor |
0/B 15 |
Pressure |
N 42/ 25 51/V W 0.75 R Toaesmwao switch |
KI7TsI420/0 B 0.75 - » |
N 22/6 0.75 X
Left steering indicator lamp §77 55/S B 0.75 93/Y 0.75 . )) Backup buzzer }
SIe o12s3/N B 0.75 L B/RY 1.5
Rigtssng deatoramp PTIS 35 58/65 25 86 S 25 }
0
K= 3/5 075
Charge indicator lamp %%7 L= L D N N I (S s - e - e [N |
— NEN 34/N R 0.75 gQWYBB 2155 W Fuel solenoid valve
[LIBLE ] At 23/L 0.75 R Coll pretecting cevioe ue
L] 3K
mshol %%7 1R 25 EQPWW% <4<
[V[PURPLE | COLOR ot 51 /V W 0.75 D [5<! 55/S B0.75
iG] cones P12 R/R N 25 61/V B 075 2 ZRsti
B \_'m’i Sl 0/B 15 B30T ] 3507 B
4 Pt o ‘ =284} 5/N B 07557 =3 5% Dynamo
<L 02/Y L 0.75
_ % 17 DY 075 1 Low brake pressure  Engine water temperature sensor
Touhspotoot | SOOLL =01 o S5 pl-o/B 075 7 alamswitch —0/8 15 g
w[o [P [M]o [P [M]D [P P13t E=d | Lamplet
STa 59/6 S 0.75 ] <7<
75 o olo] o power L4 D] ’j-@Brake light switch| _17/v 0.75 511
i 5 STET T8 righ beamts ! 12N B 1.0 2] Brake lamp
14 © | |Dipped headiiht 8/P 15 <l
12 ololo]o]o]o [Poer ST S 07 2B/RY 1.0 53/N B 0.75 %
13 @9 ]@lo oS foagelonp Srpe2L Lo 2/R B 1.0 55/5 B 0.75 29/Y B L5 Left steering lamp
10 STOTES ST Juampetta reTe 23/L 0.75 4/ B 0.75 23/L 078 Zra1-
PP /S Y 075 8l<
Wiperashingom switch gear indicator L4 D X1 5 - Rear working headlamp
Touch spot code | OFF | LO | HI |PULL Function 215 P :
2 o [Wiper return ling 62 Combined 216 SéWGPSW‘USﬁ G/B 25 0/B 15 1141
swich . I = Lamplet
[ S lo IWier low speed gedy 59 P98 N 1.0 17/N 0.75 <
A ) o | o |Wiperpower32 1218 1 2776 0.75 12/N W'W. <
7 & 1T [wipertow speed gefr 59 L9 ] 8P 15 I<I Brake lamp
16 O [reste STS12/0 W 1.0 ' <
Steeringlamningom svitch gear indicator SHb! 15/R G 1.5 29/Y B 1.5 % Left steering lamp
Code | R | N | L |uamOff[Alm ON | Hom | Functon Shabl 374% 20575 22/6 0.75 <l
319 Q IRight steering lamp ppwer Shabt > — .
514 ° | Fiasher poner21 ;%* 14/0 1.5 Rear working headlamp
9 & S [Left steering lamp pole NER 7MW 25
A 1211917] 5/RG 15 T3
6 Flasher power21 4015 (SEE,; . .
8 o [Hom swicht BN T0 KB Right combined
= Bouble-voice SN head|
6/Y 1.5 : hom T eadlamp
' W < Horn relay
2/NW 1.0 = T
0/8 10 23/L 0.75 L —@® €| Left combined
Washer (LT 2/6 0.15 o i
>12] ‘ € Be) headlamp
Slg]
Evaporator blower 10} Ceiling lamp switch
10/G R 0751 /T -
56/L B LoH e == Ceiling lamp
|2 < GG
< KT RE
S -
‘ ‘ 4w i Front working lamp
I E S
Fan switch
i - - S T® Fan
S o =2 2 o ] B R N P . ]
= 2 Slel o 2 @ @ - 3 o Blof = B Sle 2 e (%) Alarming lamp
o < = 7] > = — o = =] () < o () =] o | [N
2 s S8 2 3 S S = 8 35 9 = S S 17 1728 1128
ATATA] ATATATATATATA AATAIATATATAL AAATATA] AAIATAAIAIA 0[7g o1l 1 Lo
112[314] 1]2][3[4]5]6]7 1]2]3]4]5]6[7]8 213[4]5]6[7]8 1]213]4[5]6]7]8 1 \ e 5
AAIAIAL AAIAIAIAIATA AAIAAIAIAIATA AAIAIAIAIAIA [AATAIATAIAIA ~
‘larming lamp s Rear lamp switch Cab front working lamp s;vilch SWEE?\ OVEHDM‘U”")&"S ( Top lamp SWWC“) 5 10 S 410 3 410
(JK939-0 (4K939-052) (4938052 JKO38-052 JH939-052 Panel switch (ik939-021)  Panel switch (Jko39-052)  Panel switch (Jk930-139)
\L’7 —/ Lndicator bﬁ —J/ Lndicator \L,/7 7 Lndicator \L7 —7 Lndicator \L7 = Lndicator \L/ﬁ Lndicator gear chart gear chart gear chart

lamp lamp lamp lamp lamp lamp



	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39
	页 40
	页 41
	页 42
	页 43
	页 44
	页 45
	页 46
	页 47
	页 48
	页 49
	页 50
	页 51
	页 52
	页 53
	页 54
	页 55
	页 56
	页 57
	页 58
	页 59
	页 60
	页 61
	页 62
	页 63
	页 64
	页 65
	页 66
	页 67
	页 68
	页 69
	页 70
	页 71
	页 72
	页 73
	页 74
	页 75
	页 76
	页 77
	页 78
	页 79
	页 80
	页 81
	页 82
	页 83
	页 84
	页 85
	页 86
	页 87
	页 88
	页 89
	页 90
	页 91
	页 92
	页 93
	页 94
	页 95
	页 96
	页 97
	页 98
	页 99
	页 100
	页 101
	页 102
	页 103
	页 104
	页 105
	页 106
	页 107
	页 108
	页 109
	页 110
	页 111
	页 112
	页 113
	页 114
	页 115
	页 116
	页 117
	页 118
	页 119
	页 120
	页 121
	页 122
	页 123
	页 124
	页 125
	页 126
	页 127
	页 128
	页 129
	页 130
	页 131
	页 132
	页 133
	页 134
	页 135
	页 136
	页 137
	页 138
	页 139
	页 140
	页 141
	页 142
	页 143
	页 144
	页 145
	页 146
	页 147
	页 148
	页 149
	页 150
	页 151
	页 152
	页 153
	页 154
	页 155
	页 156
	页 157
	页 158
	页 159
	页 160
	页 161
	页 162
	页 163
	页 164
	页 165
	页 166

